MGMIHS

WASTE MANAGEMENT MOUs & AGREEMENTS
&
WASTE RECYCLING PLANTS
(STP/ETP/WATER TREATMENT PLANT)


Lenovo
Typewritten text
MGMIHS
 
WASTE MANAGEMENT MOUs & AGREEMENTS 
& 
WASTE RECYCLING PLANTS 
(STP/ETP/WATER TREATMENT PLANT)


MGMIHS

BIOMEDICAL WASTE
MOUs & AGREEMENTS


Lenovo
Typewritten text
MGMIHS

BIOMEDICAL WASTE 
MOUs & AGREEMENTS


RAIVK -

1i Waste Management Limited

SERVICE CERTIFICATE

MIS__ MG M HosPlial - kamothe

gistered members of
V-TSDE at MIDC, Taloja
ife & Secure Eij,a;msa[ of
Medical Waste.

WML -BMW_PAN-|069

“ertificate is valid upto

“pec' 2022 For _81o  Beds.

‘Somnath Malgar
Project Head
e BMW-202/-2022/0423 4




MAHARASHTRA POLLUTION CONTROL BOARD

L

Tel: 24010437/24020781/24014701 oy Kalpataru Point, 2" - 4" Figor,

Fax: 24024068 /24023515 Opp. Cine Planet Cinema,

Website: http://mpcb.gov.in W Near Sion Circle, Sion (E)

E-mail : cac-cell@mpch.gov.in |/ Mumbai - 400 022 _
Red/LS! —
Consent No: Format 1.0/BO/UAN No.62150 /CAC - (C{o €oo | 29 Lf Date;25/6 / 2019.

To, 4

M/s MGM'’s Medical College and Hospital,
N-6, CIDCO Aurangabad-432003.

Sub  : Combined Consent to operate and BMW Autharization under RED Category to Health Care
Establishment (HCE’s). J

Ref t L.Consent granted by the Board vide no.BO/CAC-Cell/CCA-9767 Date;j-lz.ﬁs.-zblﬁ valid up to

31.12.2018. i
2. Your application for combine consent to operate and BMW Aut_horiz_atihn dated 07.12.2018.

3. The minutes of Consent Appraisal Committee meeting dated 02.05.2019.

Combined Consent to Establish and BMW Authorization. e

under Section 26 of the Water (Prevention & Control of Pollution) Act, 1974 & under Section 21 of the
Air (Prevention & Control of Pollution) Act, 1981, Authorization under.Rule 5 of the Hazardous Wastes
(M, H & T M) Rules 2016 and Biomedical Waste Management Rules 2016 and amendment in Rules
2018 is considered and the consent is hereby granted subject to following terms and conditions and
as detailed in the schedule I, 1, IIl, IV & V annexed to this order:

1. The conditional combined consent to Ioperéte and BMW authorization is granted for period
up to 31.12.2023. -

2 The capital investment of the HCE is Rs,154.96 Crs.(As per C. A. Certificate submitted)
3. The Consent is valid for the Activity of —
SriNo. | Activity e e e
1 Hospital . :
a) |Beds 700 Nos.
b} Total Plot Area 20,000 Sq. Mtrs
c) - |Total Built up Area 16,787 Sq. Mtrs
4, Conditions under Water (P&CP), 1974 Act for discharge of effluent:
Sr.no.|  Description | Permitted | Standardstobe | - Disposal
| .| quantityof | . achieved e
i L discharge (CMD)| N i
Trade effluent 22.0 As per Schedule —| The  treated  trade
Domestic effluent 540.0 As per Schedule | effluent shall be recycled

for secondary purpose
such as toilet flushing, air
conditioning, cooling
tower make up,
firefighting  etc. and
remaining shall be used
for gardening /connected
to the sewerage system
provided by local body.

|

M/s MGM's Medical College and Hospital, UAN No.62150 Page 1 of 9




5. Conditions under Air (P& CP) Act, 1981 for air emissions:

. Sr.no. | ' Description of stack [source | Numberof Stack. Standards to be achieved
1 D.G.Set [ 600 KVA] 1
2 D.G.Set [ 600 KVA] 1 As per Schedule-II
3 D.G.Set [ 750 KVA] I

6. Conditions under Hazardous Wastes (Management, Handling Transboundary and Other Waste)
Rule 2016 for treatment and disposal of Hazardous Waste:

Sr.No. | Type of Waste | Quantity | UOM | Treatment| Disposal. " =~
1 35.3 Chemical sludge | Asactual Nil - At CHWTSDF
from ETP l

7. Non-Hazardous Solid Wastes:

St.No. | Typeof Waste Quantity | UOM [ Treatment | S Disposal e
1 | Wet Garbage As actual | Kg/Day oWC Manure "
2 Dry Garbage As actual | Kg/Day Recycle or hand over to
local body
3 STP Sludge As actual | Kg/Day - Manure

8. The authorization is granted for generation and disposal of Bio-Medical Waste (BMW) to
CBMWTSDF in waste categories and quantities listed here in below:

+ | TypeofWaste = | Quantity not Segregation :
Ll R | toexceed Color coding | Disposal
1 Yellow a) Human Anatomical “ 900 Yellow colored | No onsite treatment
waste KN non- of BMW is
b) Animal Anatomical - ' -— chlorinated permitted. The
Waste . : plastic bags above-mentioned
c) Soiled Waste : 250.0 Bio medical Waste
d) Expired or : 2.0 shall be sent to
Discarded Medicines Common BMW
e) Chemical Waste - Treatment &
f) Chemical Liquid - Separate Disposal facility
Waste collection authorized by MPCB.
system
leading to
effluent
treatment
». system
e g) Discarded linen, 9.0 Yellow
mattresses, beddings colored non-
contaminated with chlorinated
blood or body fluid. plastic  bags
or  suitable
packing '
material
h) Microbiology 5.0 Autoclave safe
Biotechnology and plastic bags or
other clinical laboratory containers
waste { -

M/s MGM's Medical College and Hospital, UAN No.62150 Page 2 0f 8




2 Red | Contaminated—waste—|]— 300—— “Red™ <colored| No  onsite
(Recyclable) non treatment  of
chlorinated BMW is
plastic bags or| permitted. The
containers above-
mentioned Bio
3 White Waste sharps including 135 Puncture medical Waste
(Transluce Metals proof, Leak | shall be sent to
nt) proof, tamper| Common BMW
proof Treatment &
container Disposal facility
4 Blue a) Glassware 31 Puncture authorized by
' b) Metallic body - proof & leak| MPCB.
implants proof boxes or
containers 9
with bluel|.
colored. *
marking. ©

9. If Built up area exceeds more than 20,000 sq. meters and if hospital is commissioned after 14.09.2006,
the project proponent shall comply EIA Notification 2006 as Amended._ :

10. This consent is issued subject to conditions mentioned below,

a. The "authorized Person” shall comply with * provisions of the Environ

Act, 1986, and the Rules made there under.

ment {Protection)

b.  Any unauthorized change in equiprhent or working conditions as mentioned in the
application by the person authorized shall constitute a breach of this Authorization.

C. If the built-up area
commissioned

exceeds more
after 14.09.2006, the

than 20,000
project

Notification 14.09.2006 by obtaining Environment Clearance.

shall

sq. Mtrs. and if the hospital is
proponent

comply EIA

d.  You shall submit details of Management and Handling of outdated, discarded, unused
Cytotaxic drugs generated in the Cancer centers, research and health care in the format

prescribed by CPCB which is available on

MPCB with a copy to CPCB before 31* January every year.

e You shall manage the Mercury Waste

www.cpcb.nic.in along with Annual Report to

in the HCE in environmentally sound manner

(including storage, spilled collection, transportation and disposal) as per CPCB
guidelines published on CPCB website www.cpch.nic.in dated: 07.09.2010 as detailed
in document entitled “Environmentally Sound Management of Mercury Waste in

Health Care Facilities”.

f. You shall ensure phase out of chlorinated plastic bags, gloves and blood bags by HCEs

within two years;

8 Youshall establish Bar code system within one year

M/s MGM's Medical College and Haspital, UAN No.62150

Pagé"é of 9



11.

12

13.

Received Cunsgn‘tl,l'f-eé' of ~

h.  You shall ensure that the liquid waste is treated and disposed by all the occupier or
operator of a CBWTF in accardance with the Water Act, 1974;

i.  You shall maintain day to day basis and display the monthly record
Including Annual report on its website within two years from the date of Notification.

J- You shall submit separate Bank Guarantees towards compliance of condition mentioned
at Annexure — IV to Regional Office, within 30 days.

k. You shall submit compliance of Bank Guarantee conditions every six months to Regional
Officer, for verification purpose.

I You shall submit application for renewal of Combined Consent and Biomedical Waste
authorization before 120 days along with appropriate fees. '

This Board reserves the right to review, amend, suspend, revoke etc. this consent and the same
shall be binding on the industry. :

This consent should not be construed as exemption from obtaining necessary NOC/permission
from any other Government agencies.

Project Proponent shall not take effective steps toward's establishment prior to obtaining
Environmental Clearance As per EIA Notification 2006 and amendment thereto. As per para 2 of
EIA Notification dated 14.09.2006, the effective steps Include starting of any construction work
or preparation of land by the project management. However as clarified by the MOEF & CC vide
office memorandum no.J-1103/41/2006-IA,11 (1), Dated 19.08.2010, fencing of the site to protect
it from getting encroached and construction 6f-t'eniporary shed (S) for the guard(S) & acquisition
of land may not be treated as an effective steps.

For and on)behalf of the

Membgf Secretary

“Sr.No. ‘Amount (Rs.) “D:ReNo. ' o LY S Date o '.-_."_j__B_a'n_'--
1 ‘| .15,49,623 TXN 1812001366 12.12.2018 E- Payment
2 75,000/- TXN 1812002590 24.12.2018 E- Payment
3 1,00,000/- TXN 1901000998 09.01.2019 E- Payment
4 1,24,817/- TXN 19060000847 11.06.2019 E- Payment

Regional Officer — MPCB, Aurangabad and Sub -Regional Officer — Aurangabad -1, MPCB -
They are directed to ensure the compliance of the CCA conditions.

Chief Accounts Officer, MPCB, Mumbai- for information.

CAC/CC desk - for record & website updation purposes.

Mfs MGM's Modical College and Hospital, UAN No.62150 Page 4 of 9




1)

Terms & Conditions for compliance of Water Pollution Control

Schedule-l

1)

2)

A]

B]

cl

Al

B]

As per your application you have provided Effluent treatment plant ( ETP ) of capacity
30 CMD for the treatment of trade effluent generated from the hospital activity.

The applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent so as to achieve the following standards prescribed by the Board or under EP
Act, 1986 and Rules made there under from time to time, whichever is stringent.

Sr. Parameters Discharge Standards applicable
No.
Limiting Concentration in mg/l, except for
pH
01 |pH 6.5-9.0
02 [Total Suspended Solids 100
03 |[Oil & Grease 10
04 [BOD (3 days 27°C) 30
05 |COD 250
06 |Detergent 2.0 My
; T : n :
67 [Bloassayrest 90 % survival of fish _faf_t__e:_'__gs ours in 100 %
leffluent : :

The treated effluent shall be recycled for secondary purpose such as toilet flushing, air
conditioning, cooling tower make up, firefighting etc. and remaining shall be used for
gardening /connected to the sewerage system provided by local body. In no case, effluent
shall find its way to any water body directly / indiregtfy' at any time. Project proponent
shall provide flow meter to ensure 60% recycling of treated sewage and shall maintain the
records with data logging system. B oa
As per your application you have provided” sewage treatment plant ( STP ) of design
capacity of 600 CMD for treatment of domestic sewage generated from the hospital
and thereafter the treated effluent shall be discharged followed by Chlorination and
the treated effluent shall be disposal to Municipal Sewer / Land application after
achieving standard prescribed below:
The applicant shall operate the sewage treatment plant (STP) to treat the domestic
effluent so as to achieve the following standards prescribed by the Board or under EP
Act, 1986 and Rules made there under from time to time, whichever is stringent.

Sr. . Parameters Discharge Standards applicable
No. :
Limiting Concentration in mg/l, except for
pH '
01 |pH 6.5-9.0
02 [Total Suspended Solids 50
03 |Oil & Grease 10
04 |BOD (3 days 27°C) 30
05 |coD 100
06  loinnssay test 90 % survival of fish after 96 hours in 100 %
effluent

C] The treated effluent shall be recycled for secondary purpose such as toilet flushing, air

conditioning, cooling tower make up, firefighting etc. and remaining shall be connected to
the sewerage system provided by local body. In no case, effluent shall find its way to any
water body directly / indirectly at any time. Project proponent shall provide flow meter to
ensure 60% recycling of treated sewage and shall maidtain the records with data logging
system.

M/s MGM's Medical College and Hospital, UAN No.62150

'\;Page 50f9




3)

4)

5)

The Board reserves its rights to review plans, specifications or other data relating to plant
setup for the treatment of waste water & the system for the disposal of effluent or in
connection with the grant of any consent conditions. The Applicant shall obtain prior consent
of the Board to take steps for expansion / modify or establish any modification to treatment
and disposal system or an extension or addition thereto.

You shall ensure replacement of pollution control system or its parts after expiry of its
expected life as defined by manufacturer so as to ensure the compliance of standards and
safety of the operation thereof.

You shall provide Specific Water Pollution control system as per the conditions of EP Act, 1986
and rule made there under from time to time.
Water Consumption details:

ShNaE

L

Industrial Cooling and boiler feed etc., --

Domestic purpose 6700 -+ ™
Processing whereby water gets 270 F 7
polluted & pollutants are easily '
biodegradable

Processing whereby water gets o
polluted & pollutants are not easily '
biodegradable and are toxic

Other such as agriculture, gardening, o=
etc.

Schedule-Il
Terms & conditions for compliance:of Air Pollution Control

As per your application, you have proposed / p_foﬁided the Air pollution control (APC) system
and also proposed to erect/erected fnliowing stack (s) to observe the following fuel pattern-

- Purpose for waterconsumed -~ | | Water Consumption quantity CMD . _

Sr.No. | StackAttachedto | Heightin | TypeofFuell FuelQty [ ¢

meter

D.G.Set [ 600 KVA] 45 HSD 130 Kg/hrs

D.G.Set [ 600 KVA] 4.5 HSD 130Kg/hrs | 62.4

3 . D.G.Set [ 750 KVA] 4.5 HSD 132 Kg/hrs | 63.36

The app_lica}nt shall provide stack height of mtrs operate and maintain above mentioned air
pollution control system, so as to achieve the level of pollutants to the following standards:
|-Particulate matter | Not to exceed | 150 mg/Nm? |

The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or
replacement/alteration well before its life come to an end or erection of new poliution
control equipment.

The Board reserves its rights to vary all or any of the condition in the consent, if due to any

technological improvement or otherwise such variation (including the change of any control
equipment, other in whole or in part is necessary).

(

M/s MGM's Medical College and Hospital, UAN No.62150 Page 6 of 9




5. Conditions for D.G. Set

a.

Noise from the D.G. Set should be controlled by providing an acoustic enclosure or by

treating the room acoustically.

Industry should provide acoustic enclosure for control of noise. The acoustic enclosure/
acoustic treatment of the room should be designed for minimum 25 dB (A) insertion loss
or for meeting the ambient noise standards, whichever is on higher side. A suitable
exhaust muffler with insertion loss of 25 dB (A) shall also be provided. The measurement
of insertion loss will be done at different points at 0.5 meters from acoustic
enclosure/room and then average.

Industry should make efforts to bring down noise level due to DG set, outside industrial
premises, within ambient noise requirements by proper sitting and control measures.
Installation of DG Set must be strictly in compliance with recommendations of DG Set
manufacturer.

A proper routine and preventive maintenance procedure for DG set should. be §°et and
followed in consultation with the DG manufacturer which would help to prevent noise
levels of DG set from deteriorating with use. =, B

D.G. Set shall be operated only in case of power failure.

The applicant should not cause any nuisance in the surroundmg area due to operation of
D.G. Set.

The applicant shall comply with the notification of MoEF dated 17.05.2002 regarding
noise limit for generator sets run with diesel.

Schedule-1V: Bank Guarantees

Statement of conditions to be complied and Bank Guarantee |mposed to ensure timely compliance to

be observed by

Ty

.No. | Activity / Condition to be Complied . = . Compliance | Bank Guarantee
ek o : S s ity Timallngt. & ; ;
st e : (Months)
1(A) Operation and Maintenance .
1 To Segregate and Handle BMW as per Rule Continuous Rs. 1,00,000/-
2 To provide STP adequate capacity within 3 Continuous Rs. 1,00,000/-
months and  Towards Operation and
Maintenance of STP/ETP to achieve prescribed
discharge standards
1(B) Records
1 | To'Maintain records of BMW and submission of Continuous Rs. 25,000/-
‘|- Annual Report in Form -l before 31* January
2 To maintain records of BMW material delivered Continuous Rs. 25,000/-
to CBMWTSDF
] Performance
1 To provide BMW separate storage facility as per Continuous Rs. 75,000/~
guidelines of CPCB

Note: You shall submit the B.G. valid for additional 4 month period after the validity of your granted

CCA.

)

M/s MGM's Medical College and Hospital, UAN No.62150 5 Page7of 9

<




Schedule-V
General Conditions
The following general conditions shall apply as per the type of the industry
1) You shall provide facility for collection of environmental samples and samples of trade and
sewage effluents, air emissions and hazardous waste to the Board staff at the terminal or
designated points and shall pay to the Board for the services rendered in this behalf.

2) You should monitor effluent quality, stack emissions, noise and ambient air quality quarterly.

3) You shall provide ports in the chimney/(s) and facilities such as ladder, platform etc. for
monitoring the air emissions and the same shall be open for inspection to/and for use of the
Board’s Staff. The chimney(s) vents attached to various sources of emission shall be designated by
numbers such as 5-1, $-2, etc. and these shall be painted/ displayed to facilitate identification.

4) Whenever due to any accident or other unforeseen act or even, such emissions occur or is
apprehended to occur in excess of standards laid down, such information shall be forthwith
Reported to Board, concerned Palice Station, office of Directorate of Health Services, Department
of Explosives, Inspectorate of Factories and Local Body. In case of failure of pollution control
equipments, the production process connected to it shall be stopped.

5) You shall provide an alternate electric power source sufficient to operate all pollution control
facilities installed to maintain compliance with the terms and conditions of the consent. In the
absence, the applicant shall stop, reduce or otherwise, control production to abide by terms and
conditions of this consent.

6) You shall submit, the Environmental Statement Report for the financial year ending 31* March in
the prescribed Form-V as per the provisions of rule 14 of the Environment (Protection) (Second
Amendment) Rules, 1992 to Regional Office, , the 30" day of September every year.

7) You shall recycle/reprocess/reuse/recover Hazardous Waste as per the provision contain in the
HW (MH&TM) Rules 2008, which can be recycled /processed /reused /recovered and only waste
which has to be incinerated shall go to incineration and waste which can be used for land filling
and cannot be recycledfreprocessed etc should go for that purpose, in order to reduce load on
|ncmeratlon and Iandflll site/environment.

8) You shall cnmply Wlth the Hazardous Waste (M, H & TM) Rules, 2008 and submit the Annual
Retl..__urp_s _' RO: as per Rule 5(6) & 22(2) of Hazardous Waste (M, H & TM) Rules, 2008 for the
precé‘di_hg.year April to March in Form-IV by 30" June of every year.

9) Aninspection book shall be opened and made available to the Board's officers during their visit to
the HCE.

10) You shall strictly comply with the Water (P&CP) Act, 1974, Air (P&CP) Act, 1981 and
Environmental Protection Act, 1986 and industry specific standard under EP Rules 1986 which are
available on MPCB website (www.mpch.gov.in).

11) You shall constitute an Environmental cell with qualified staff/personnel/agency to see the day to
day compliance of consent & authorization condition towards Environment Protection.

12) Separate drainage system shall be provided for collection of trade and sewage effluents, Terminal
manholes shall be provided at the end of the collection system with arrangement for theasuring
the flow. No effluent shall be admitted in the pipes/sewers downstream of t inal
manholes. No effluent shall find its way other than in designed and provided collection gystem.

M/s MGM's Medical College and Hospital, UAN No.62150 Page 8 of 9 M




fi - 1 Vit Waste Managerment i
h

itk SPsmeﬁi Diswrict « Raigad, Mﬁmm
" Rejonavan ot smjf@m Hyderts

i

'-*.f':l.-t}ﬁ..l;iﬁ_imtiﬂn-l !Tht-. \1’ * ;Mak-:fﬁvfk.-ﬁwﬂmhﬂm.-;m_qt;ggg.-'-’"_"___-'_"-' t : ik
b tligeenteat oo mesning tnereof, 5

5ol e MM W,

it asmw*‘;,
iy ﬁm-a,i

{

o TR Ll f'*_?.il__q-l;__w !_\fj_!'.‘;_'. S T |




MGMIHS

E-WASTE MOUs & AGREEMENTS


Lenovo
Typewritten text
      MGMIHS

           E-WASTE MOUs & AGREEMENTS


TONE:

e MAHARASHTRA © 2018 © i

'uumaj,afﬁtﬁfafaa,ﬂ%{%
u#fi®m (000098

30QCT 2018
HaTe 3l
Al . v ey

g AGREEMENT FOR E-WASTE MANAGEMENT SERVICES

This Aﬁfeement for E-waste Management Services (hereinafter referred to as “AGREEMENT”) is made at
this {"dy of... in Two thousand and }&. at Mumbai
P € reanles
BY AND BETWEEN

Envirocare Recycling Pri\}ate Limited, registered under Registrar of Companies, CIN No.:
U37200MH2009PTC198219, and having its registered office at D-504, Firdous Park, 80, S.V.Road,
Jogeshwari West, Mumbai 400102.Envirocare Recycling Private Limited, (herein after referred as
"Envirﬁare Recycling Private” which expression shall unless contrary to the context or meaning
'thereofﬂ mean and include its successors and permitted assigns) of ONE PART

AND

f‘rhe M(§M Institute of Health Sciences, Navi Mumbai (Deemed to be University under section 3 of the
'UGC Aqg, 1956), having its office at MGM Educational Campus, Plot No, 1&2, Sector -01, Kamothe, Navi
'?Mumba - 410209 (herein after referred as “MGMIHS” which expression shall unless contrary to the
;contextﬁar meaning thereof, mean and include its successors and permitted assigns) of SECOND PART

‘Envirocare Recycling Private Limited and MGMIHS are individually called as “Party! aﬁ collectively as

“Partiedl’ For ENVIROCARE RECY!




1 ¢ NOV 20181

/fanexure-Y - 459
W MRETETEE Gnly For Affidavi i
R) TR [ Tired e, iy Rl :
(Seriei Ne./frair)
R) e e S i 7 TR T g vl _
(Starmap Purchasar's Name/Place -
;es.iciz;:;r:.a % Sicnature) HWIROCG‘RL REN{CUNG PVT. LTD. |
) WA TS ARl e awam s D504, Fidos pack,
ﬁﬁaﬂﬁ@ﬁﬁ'}ﬁiﬁ famor/ wr 80, 8. v, Rozad, Near Sabyf Masjid
IET I 40000 g - --l0geshwari (E), Mumbai- 400 102.
Yyaien fereyer ey e #a’?
il Y AR, T fedin Q/E” , Tt
ey iR A A W, W (), 3. oo oty
VIR SEFARRIRY A s T )
ST T e g A mﬁsﬁ

T OIS {5 07/aty 3a 0y
B ) e e v

|




(A) Envirocare Recycling Private Limited is engaged in the business of providing services or
operating a facility relating to collection, transportation, dismantling, recycling of electrical &
electronic waste, refurbishing & remarketing of used electronic equipment, data destruction,
lamp recycling and other related services like implementation of Extended Producers
Responsibility (EPR), partnering for Corporate Social Responsibility (CSR), Skill Development,
Setting up Collection Network etc. Envirocare Recycling Private Limited is authorized by the
Maharashtra Pollution Control Board and registered with the Central Pollution Control Board.

(B) MGM Institute of Health Sciences, Navi Mumbai is a Deemed to be University under section 3
of the UGC Act, 1956, which runs and administers Educational institutes in Navi Mumbai and
Aurangabad.

(C) MGMIHS, & its institutes in their normal day to day functioning generate in the normal course
various kinds of electrical & electronic wastes which it (hereinafter referred to as “e-waste”,
more particularly specified in Annexure — |) intends to hand over the said e-waste to Envirocare
Recycling Private Limited for safe & secure disposal. Envirocare Recycling Private Limited
undertakes to dispose the same as per the Rules of E-waste Management and as per the
guidelines of the Central Pollution Control Board or any other authorities and availing related
services.

Interpretation:

1. Inthis Agreement, unless the context otherwise requires.
References to persons shall include, as relevant, individuals, bodies of corporate (wherever
incorporated), unincorporated associations, trusts, partnerships and proprietorships;

3. References to one gender includes all genders;
Any reference to any enactment, statutory provision, rule or regulation is a reference to it as it
may have been, or may from time to time be, amended, modified, consolidated or re-enacted;

5. Words in the singular shall include the plural and vice versa;

6. The terms “hereof’, “herein”, “hereto” and derivative or similar words refer to this entire
Agreement or specified sections of this Agreement, as the case may be;

7. Each capitalized term used herein has the meaning assigned to such term herein;

In view of the aforesaid including the intended representations and warranties, as stated in Clause 8 of
this Agreement, MGMIHS is desirous of availing the services offered by Envirocare Recycling Private
Limited as per the details contained in Annexure - Il hereto, at Navi Mumbai and Aurangabad campus.
The parties hereto have agreed to the following terms and conditions:

1. Services

Envirocare Recycling Private Limited shall provide to MGMIHS, the service(s) as set forth in Annexure —
Il to this Agreement (hereinafter referred to as the “Services”). Annexure — Il is subject to written
amendments or modifications at the instance of MGMIHS from time to time.

All services including as amended or modified from time to time, are, and will be, an integral part of this
Agreement, unless there is express and specific indication to the contrary.

Similarly, all schedules to this Agreement, as amended or modified from time to time, are and will be an
integral part of this Agreement, unless there is express and specific indication to the contrary.

2. MGMIHS shall send written intimation in electronic or physical format to Envirocare Recycling Private
Limited of the quantitative details & services required and addresses of the locations from where e-
waste is to be collected & services to be provided for. Envirocare Recycling Private Limited agrees that
it shall pay the negotiated & agreed amount (which would be the best in the market at that moment) to
MGMIHS for the e-waste which is generated.

3. Pursuant to the intimation and with prior written permission, Envirocare Recycling Private Limited
may carry out inspection of the abeue-ewWaste at the location(s)/premises of MGMIHS.

<
4. Envirocare Recycling Private Limited shall send the details of the methodology for the disposal of e-

waste and services as per the above intimation for the approval of MGMIHS. On recejpt of the approval

transportation, dismadgting-fecycling ofelectrical&electrorﬁ&‘wmﬁcy

PRIVILEGED AND CONFIDENTIAL




5. Representations and Warranties:
5.1 The services shall be executed, and provided to MGMIHS, in a professional manner;

5.2 Envirocare Recycling Private Limited shall at all times under this Agreement shall ensure that the
requirements of MGMIHS are catered to and the obligations and duties of Envirocare Recycling Private
Limited under this Agreement are complied with in the true spirit;

5.3 Envirocare Recycling Private Limited represents and warrants that it complies with all applicable
laws, rules and regulations and amendments/modifications made thereto. Envirocare Recycling Private
Limited represents and warrants that it has, and shall at all relevant times have all the requisite and
valid licenses and permissions from all regulatory and statutory authorities, for providing the services
including the Services under this Agreement and that the same shall be kept renewed and in force and
effect at all times.

5.4 Envirocare Recycling Private Limited may deploy its own resources or authorized representatives or
avail of the services of the third party to do the needful as per the terms of the invoice(s). The said
authorized representative or third party shall be bound by the terms of this agreement.

5.5 The parties agree that under this agreement no Hard Disk will be given. In case any Hard Disk is
inadvertently handed over or Envirocare Recycling Private Limited comes in possession of any hard disk
owned by or belonging to MGMIHS, then in that event Envirocare Recycling Private Limited undertakes
to return the hard disk to MGMIHS. Envirocare Recycling Private Limited undertakes that it shall not
compromise with the data stored on the data devices as received along with e-waste

6. Agreement Terms

uration

6.1 The duration of this Agreement shall be for an initial period of 5 years from the date of the execution

» uniess it is terminated with mutual consent of the parties in this Agreement. This
Agreement shall automatically stand terminated on the expiry of the initial period and may be renewed
by the parties with mutual consent. The parties agree that MGMIHS is free to negotiate and enter into
agreement with other entities providing similar services during the existence of this agreement.

Breach of Agreement and Termination

6.2 In the event of breach of any of the terms of this Agreement, the party who has observed such
breach is entitled to give notice to the other party with an intention to rectify the breach within 30 days
of the receipt of the notice, if corrective action is not taken by the party committing breach then the
party giving notice shall be entitled to terminate this Agreement with immediate effect.

6.3 This Agreement may stand terminated with immediate effect, in case either party goes into
liquidation, voluntary or compulsory.

6.4 This Agreement may be terminated with mutual consent, if either party feels that the continuance of
the agreement is prejudicial to the business of the affected party.

Force Majeure: -
6.5 In case of force majeure reasons this Agreement may stand terminated.
Disputes/Arbitration: -

7.In case of any dispute, both the parties must first resolve the dispute internally, failing which they
shall refer the matter to a third party which shall be decided mutually by both parties. The third party
shall be considered as an “Arbitrator and the dispute shall be governed by the rules of Arbitration and
Conciliation Act, 1996.

Indemnity:

8. Envirocare Recycling Private Limited indemnify and agrees to keep MGMIHS fully indemnified for
breach of services agreed to be provided for by Envirocare Recycling Private Limited.

Waiver: -

For ENVIROCARE RECY  LTD.



PR
Rectangle


9. The request for waiver / amendment of any of the terms, conditions, or provisions of this Agreement
requested by any of the parties of this Agreement must be sent to other party in writing and shall only
be valid if signed by both the parties.

10. Notices:

Any notice or other formal communication to be given under and for the purposes of this Agreement
shall be in writing and signed by or on behalf of the party giving it. It shall be (a) sent in digital form to
the e-mail set out below; or (b) delivered by hand or sent by registered post acknowledgement due, to
the relevant address set out below.

! MGM Institute of Health Sciences Envirocare Recycling Private Limited

Address: MGM Campus, Sector 1, Kamothe, Navi Address: D-504, Firdous Park, 80, S.V.Road,
Mumbai-410209 Jogeshwari (W), Mumbai 400102

Contact Person: Dr. Rajesh B. Goel Contact Person: Hafiz Ansari
' E-mail ID: registrar@gmail.com E-mail ID: hafizransari@envirocareindia.co.in
LContact Number: 022-27432471/ 27432994 Contact Number: 022-26772217/982009450 J

Relationship

11. The relationship established under this Agreement is that of independent parties and nothing in this
Agreement shall be construed:

11.1 to give either party the power to direct or control the daily activities of the other party;

11.2 to constitute the parties as employer and employee, principal and agent, partners, joint ventures,
Cco-owners or otherwise as participants in a joint underta king; or

11.3 to allow either party to create or assume any obligation on behalf of the other party for any
purpose whatsoever.

Confidentiality: -

12. Envirocare Recycling Private Limited acknowledges and agrees that throughout the term of this
Agreement and even thereafter Envirocare Recycling Private Limited ensures to maintain the
confidentiality of such information, received during the course of rendering services by its employees
and authorized representatives and limit disclosure of confidential information to its employees /
representatives who need to know such confidential information for the performance of their duties
under this Agreement. Envirocare Recycling Private Limited also agrees that it shall not use or exploit
such confidential information for its own benefit or the benefit of the others.

13. Governing Law and Jurisdiction:

This Agreement, the construction and enforcement of its terms and the interpretation of the rights and
duties of the parties hereto shall be subject to and governed by the laws of India.

14. The Agreement is executed in duplicate and one copy will be retained by MGMIHS and the other by
Envirocare Recycling Private Limited, each of which shall be deemed as an original, both of which shall
together constitute one and the same instrument.

15. This Agreement constitutes the entire agreement between the parties with respect to the subject
matter hereof and supersedes all prior agreements between the parties, whether written or oral,
relating to the same subject matter. No modification, amendment or supplement to this Agreement
shall be effective for any purpose unless in writing, signed by each party.

16. Entirety of the Agreement

This Agreement together with all Appendices, Exhibits, Schedules, Attachments and Addenda attached
hereto from time to time constitute the entire agreement between the parties and supersedes all and
any previous agreements, promises, representations, understandings and negotiations,

or oral, between the fpgrf-_rj":eggﬁ_r't)h___res;)ect to the subject matte{:&%ROC ARE RECYCL!

~"/" PRIVILEGED AND CONFIDENTIAL




— - —

IN WITNESS WHEREOF the parties have put their respective signatures hereunder the day and year first
hereinabove written.

SIGNED SEALED AND DELIVERED )
A
By the within named “MGM Institute of Health Sciences, Navi Mumbai” ® . “QQS
AP (SO
through its Registrar ) 9:.?‘%37;0 \‘@3_6{, il
e O ot n®
) 'l\““d% A
A LA R
i V‘Gﬁ\c\\wﬂ:\&“‘“
Witness: ) @:t‘“c ne

1./{'7'4,51\ f"{%dani < )

2. Memulker h S Deoyse =

SIGNED SEALED AND DELIVERED )

By the within named “Envirocare Recycling Private Limited”

through its Director )
Witness: )
1 R ojesh Mabli')os )
5 . d [EALLS )

ANNEXURE -1

PRIVILEGED AND CONFIDENTIAL -3



ANNEXUR E <

Sr. No. Item Type
1 Desktops including CPU, Monitor & I/O accessories
I: 2 Laptops
3 Mainframes
4 Servers & Storage devices
5 Network Equipment
6 Printers, Copiers & Cartridges
7 Telephone & Cellular Equipment
| 8 UPS
9 Air Conditioners
10 Home & Kitchen appliances
11 Medical Equipment
12 Other Electronic & Electrical Equipment & components
i
For ENVIROCARE RECYCLI

PRIVILEGED AND CONFIDENTIAL




|
|
1

ANNEXURE =11
Brief of Services offered by Envirocare Recycling Private Limited:

E-waste Management — Envirocare Recycling Private Limited boasts of best in class set-up for end to
end e-waste management services. The facility registered with CPCB & MPCB and is certified for R2, ISO
9001, 1SO 14001, OHSAS 18001 & ISO 27001. The facility comprises of world class technology for
processing e-waste.

Data Destruction — Envirocare Recycling Private Limited provides data destruction in all formats viz.
Destruction, Degaussing and Deletion using software. These services are rendered using tools that
meets global standards. Envirocare Recycling Private Limited has also developed unique data
destruction on Wheels facility. This award winning technology enables us to destroy devices at client’s
premises thereby helping them comply with their data security policy.

IT Assets Disposition — Envirocare Recycling Private Limited provides ITAD services in line with the
global best practices. The service is intended to recover value from used assets by refurbishing the
assets. Clients have to specifically opt for this service. The service includes, data sanitization followed by
asset cleansing, and testing whereby passed assets are refurbished and failed assets are sent for
recycling.

Corporate Social Responsibility — Envirocare Recycling Private Limited is persistent industry leader and
pioneer towards ensuring that the corporates dispose their e-waste in the most scientific, transparent
and environment-friendly manner. Additionally, Envirocare Recycling Private Limited provides options
for CSR initiatives.

Extended Producer’s Responsibility Implementation— The E-waste (Management) Rules, 2016 has
effected target based EPR. Envirocare Recycling Private Limited assists Producers of Electronic and
Electrical Equipment to effectively implement their EPR and also helps achieving the target compliance.

Skill Development — Envirocare Recycling Private Limited Enviro Education envisaged the need of skill
development way before the same has now been suggested in the E-waste Management Rules, 2016

PRIVILEGED AND CONFIDENTIAL



Fecoreco

" TAKE BACK POINT

AGREEMENT FOR PURCHASE OF E-WASTE

This Agreement for Purchase of E-Waste (Contract) is entered into on 11 day of
October of the year Two thousand sixteen by and amongst-

green e-bin electronic waste solution having its Registered office at MGM Institute of
Management, MGM Campus, N-6, CIDCO, Aurangabad, Maharashtra 431003 and Project Office
at B-18 MIDC Chikalthana Aurangabad 431006 (herein after referred as “GEBEWS” which
expression shall unless contrary to the context or meaning thereof, mean and include its
successors and permitted assigns) represented by Mr. Ashish Gadekar.

WHEREAS;

A. GEBEWS is operating a facility for the collection, transportation, dismantling, refurbishing
and disposal of e-waste at B-18 MIDC Chikalthana Aurangabad 431006 by Maharashtra
Pollution Control Board.

B. The Generator in compliance of the E-Waste Management & Handling Rules, 2011,
desires to avail the services of GEBEWS for disposal of their segregated E-Waste, more
fully detailed hereinafter under this Agreement.

C. The Generator has approached GEBEWS and desires to appoint GEBEWS for the
purpose of collection and disposal of its segregated E-Waste and the same has been
accepted by GEBEWS in accordance with the terms of this Agreement.

NOW THIS AGREEMENT witnesses as follows;

|. DEFINITIONS AND INTERPRETATION

1. Electronic Waste (E-Waste) - The term E-Waste will refer to the below mentioned
electrical and electronic waste for the purpose of this Agreement which includes:

a) Computers & Peripherals (CPU, Keyboard, Mouse& Monitor)
b) Laptops

c) Servers

PCB o
d) s # .r%

K%}yr..-‘;ﬁ%;

e) Mobiles or Communication devices

f\‘ﬂ_‘l_!'d 4 :
B-18 MIDC Chikalthana, ewaste@greenebin.co.in
Opposite CTR Mfg, Call: 99210 40501

Aurangabad 431006

| ]
re e n e pe b I n MPCB Consent: BO/MPCB/RO (HQ)/Aurangabad/CO/B-1806000425

MPCB Authorization: MPCB/RO(HQ)/HSMD/Author/16/EW-344
electronic waste solution GST: 27AHWPG0991P1ZE



Ecoreco

TAKE BACHK POINT

f) Mother Boards (Computers &Laptops)
g) Security Devices

h) Telecom Equipment

i) Printers & Scanners j %) _
ﬁ B. Goel

) Military Electronic pr. B,ig;i e s
L] sCIEﬂ
k) Control Systems Smgm. OF Eﬁlgﬁﬁc Act,1956)
mﬁm‘f‘ ITY w53 00000

[) Data cables &wires
m) Batteries

n) CD/DVD

2. Inthis Agreement, unless the subject or context otherwise requires:

a. Reference to the singular number shall include references to the plural number and
vice-versa;

b. References to a “person” shall include references to natural persons, partnership firms,
companies, bodies corporate and associations, whether incorporated or not or any
other organization or entity including any governmental or political sub- division,
ministry, department or agency thereof:

c. References to recitals, clauses and schedules are to recitals, clauses and schedules to
this Agreement;

d. Any reference herein to a statutory provision shall include such provision, as is in force
for the time being and as from time to time, amended or re-enacted in so far as such

amendment or re-enactment is capable of applying to any transactions covered by this
Agreement.

e. Clause headings used herein are only for ease of reference and shall not affect the
interpretation of this Agreement.

3. The Schedules & Annexure shall form an integral part of this Agreement.

4. All capitalized terms used in this agreement shall have the meaning specifically defined in
this Agreement shall, unless inconsistent with the context under this Agreement.

Il.  SCOPE OF THE AGREEMENT

1. GEBEWS shall collect, transport, and dispose the E-Waste collected from the premises
of the Generator. It shall be the responsibility of GEBEWS to demagnetize the hard disks
before disposing them off in accordance with the terms of the contract. If tl}g-:h?m‘;di'slgs
come along with the CPU the activity would be taken GEBEWS at; y ’E‘dsr

B-18 MIDC Chikalthana,
Opposite CTR Mfg, /
Aurangabad 431006 p P

] o ol e ‘ . '{\ _4.
3 .,,_} g 0.‘.‘ ‘._J.""—
re e n e = b I n MPCB Consent: BO/MPCB/RO (HQ)/Aurangabad/CO/B- 1,&’66%&1425‘

MPCB Authorization: MPCB/RO(HQ)/HSMD/Author/16/EW- 344

electronic waste solution GST: 27AHWPG0991P1ZE




Ecoreco

" TAKE BECK POINT

However, in case of an exclusive consignment of hard disks for demagnetization by the
Generator. It shall be chargeable in accordance with the terms of the contract.

2. The Generator shall appoint a dedicated representative who shall be responsible for
operational, delivery and day to day management of the Service and act as the principal
point of contact under this Agreement. Any notice seeking clarification served on such
representative shall be deemed to have been served on the Party concerned. The
representative of the Generator shall sign Form 13 under the compliance of the E-Waste
Management & Handling Rules, 2011, and such other required documents for
acknowledging the E-Waste being handed over to GEBEWS.

3. The Generator shall segregate the E-Waste at one designated place within the premises
from where the representatives of GEBEWS shall collect the E-Waste. All the segregated
E-Waste shall be stored in the appropriate bins and/or container as prescribed under the
applicable law and GEBEWS shall not be liable for any damage caused due to in
appropriate storage of E-Waste at the premises by the Generator.

4. Upon intimation from the Generator, GEBEWS shall within 15 days there from, arrange
for collection of E-Waste as per the applicable provisions. The Generator shall issue
delivery challan before collection of the E-Waste from the designated place by GEBEWS.

5. The E-Waste collected shall be weighed by the Parties at the nearest weighment center
available as identified by the Parties. The weighment of the E-Waste shall be done in the
presence of the representatives of both the Parties and both the Parties shall
acknowledge such weighment slip generated. In case of any discrepancy in the
weighment as per delivery challan and the weighment slip, the details as per weighment
slip shall be considered for payment by GEBEWS.

6. The Generator liability shall cease once the E-Waste has been collected by GEBEWS
from its premises except for any non-disclosure of any material information known to the
Generator with regard to E-Waste from GEBEWS during the handover of such E- Waste.
It is specifically agreed and understood that compliances of applicable law

during transportation and disposal of E-Waste shall be exclusive responsibility of the
GEBEWS.

7. GEBEWS shall, issue a safe destruction certificate as prescribed under applicable laws
within fifteen (15) days from receipt of such request.

. PAYMENTS

1. 1. GEBEWS shall pay according to the agreed rates exclusive of GST ...per each

kilogram for payment of E-Waste collected shall be as per the weighment slip submitteq
and accepted by GEBEWS. R g0 F

B-18 MIDC Chikalthana,
Opposite CTR Mfg, e
Aurangabad 431006 *

o . . o
ree n e_ b I n MPCB Consent: BO/MPCB/RO (HQ)/Aurangabad/CO/B-1806000425

MPCB Authorization: MPCB/RO(HQ)/HSMD/Author/16/EW-344
GST: 27AHWPG0991P1ZE

electronic waste solution



V.

V.

VI

2. The payment shall be made by GEBEWS within thirty (30) days of the collection of E-
Waste in the form of a electronic transfer/ cheque. GEBEWS may withhold any payment
in case of any dispute regarding the weighment of E-Waste and any such withholding of

payment shall under this clause shall not be considered as a material breach of this
Agreement.

TERM AND TERMINATION

1. This Agreement shall be in force for a period of 5 years from the date of signing fof this

greement. Upon completion o , the Agreement may

be renewed at the option

of both the Parties in writing on mutually agreed terms and conditions.

2. The Agreement may be terminated by either party without assigning any reason, by
giving fifteen (15) days prior written notice to the other Party.

COMPLIANCE WITH LAWS

1. GEBEWS represents and warrants to the Generator that it has all necessary statutory
permissions, consents, approvals and licenses to carry out business of collection,
transportation, storage, management and disposal of E-Waste and it shall maintain all
such permissions, consents, approvals and licenses during the term of this Agreement. .

2. GEBEWS further agrees that:

It shall exercise all safety precaution and best management practices, required by
law, in providing service under this Agreement;

It shall notify the Generator immediately if any permit, licenses, certificate, consent
approval or identification number required for the performance of its service under

this Agreement has been revoked, -modified, expired, suspended or not been
renewed;

GEBEWS shall comply with all applicable laws, rules and regulations and shall
indemnify and hold the Generator harmless in this regard;

ENVIRONMENTAL AND SAFETY AUDITS

1.

2. GEBEWS shall also cooperate with the Generator, i

GEBEWS agrees and acknowledges that the Generator or its authorized agent shall
have the right to perform environmental and safety audit at any site at which
GEBEWS is conducting E-Waste management services for the purpose of verifying
environmental and safety procedures followed by GEBEWS.

the event any statuto T%gency

B-18 MIDC Chikalthana,
Opposite CTR Mfg,
Aurangabad 431006

B ' Abed. 2 g = l
re e n e_ b I n MPCB Consent: BO/MPCB/RO [HQ]/AurangahadKCWDwO{h

MPCB Authorization: MPCB/RO(HQ)/HSMD/Author/

electronic waste solution GST: 27AHWPGO0991P1ZE

FEcoreco

)" TRAKE BATK POINT


PR
Rectangle


Ecoreco

Wl TAKE BACK POINT

conducts any audit or inspection to check the Generator's procurement, disposal
and management of E-Waste by providing necessary reports, docurments,

certificates and other relevant information upon giving reasonable notice in advance
of any such audits.

VIl.  LIMITATION OF LIABILITY

Notwithstanding anything to the contrary mentioned in this Agreement, in no event shall
Parties be liable for any special, indirect, incidental or consequential damage, including
but not limited to loss of sales, business or data, lost profits or loss of use or other
equipment or goodwill, incurred by any Party or any direct or indirect loss or damage.

VIIl.  DISPUTE RESOLUTION

1. This Agreement shall be governed and construed in accordance with the laws of
India.

2. Any dispute or breach arising out of or in relation to this Agreement shall be
referred to arbitration to be conducted by a sole arbitrator mutually appointed by the
parties herein, in accordance with the Arbitration and Conciliation Act, 1996. The
venue of arbitration shall be Hyderabad and the proceedings shall be conducted in
English. The decision of the arbitration shall be final and binding on both the
Parties. No Party shall make public the award of the arbitration without the prior

written consent of the other Party. The Party in default shall bear the cost of
arbitration.

3. Subject to the arbitration provisions herein, courts of competent jurisdiction in
Hyderabad shall have the exclusive jurisdiction on the matters arising out of or in
connection with this Agreement. No Party shall be restrained from approaching the
court for seeking interim relief under this Agreement.

IX. Execution of this Agreement shall be deemed to be

1. A confirmation by both the Parties that no benefit, either in cash or kind has been
provided by either Party to the other Party or to any officer or employee, or any
relative/ associate of any officer or employee of either Party or of any of their
associate institutions/companies in order to enter into this Agreement;

2. An undertaking by both the Parties not to provide any benefit, either in cash or kind
to any officer/employee/relative/associate of any officer or employee of either Party
as reward or consideration either for entering into this Agreement or other matter
relating to this Agreement. \

B-18, pinc '\

Chikgithans

Aurangiabad

X.  MISCELLANEOUS

‘,.\
\

B-18 MIDC Chikalthana,
Opposite CTR Mfg,
Aurangabad 431006

[ |
O re e n e - b I n MPCB Consent: BO/MPCB/RO (HQ)/Aurangabad/CO/B-1806000425

MPCB Authorization: MPCB/RO(HQ)/HSMD/Author/16/EW-344
electronic waste solution GST: 27AHWPG0991P1ZE



ECcoleco

V<47 TAKE BATK POINT

1. Force Majeure: Neither party shall be liable for any delay or failure to perform its
obligations here under, if such delay or failure is due to reasons beyond the control of the
concerned party due to any Force Majeure event which shall include but not limited to,
strikes, riots, wars, fires, epidemics, quarantine restrictions, unusually severe weather,
earth quakes, explosions, acts of God or state or any public enemy or acts mandated by
applicable laws, regulation or order of any Governmental body. The Party affected by
such Force Majeure event shall immediately notify the other Party who shall have the
right to terminate the Agreement with immediate effect upon giving a written notice if
such Force Majeure event continues for more than sixty (60) days.

2. Confidentiality: The existence and all terms and conditions of this Agreement are
confidential to the Parties, and shall not be disclosed to any third party without the other
party's prior written consent, save and expect to their respective officers, employees or
as required by law on a need to know basis. The confidentiality obligation under this
Agreement shall exist during the term of this Agreement and for a period of three (3)
years from the expiry of this Agreement.

3. Notice: Any notice or other communication under or in connection with this agreement
shall be in writing in the English language and shall be delivered personally or delivered
to the party due to receive the notice or communication at its address set out below or

such other address as either party may specify by notice in writing to other from time to
time.

4. Amendment & Modification: Amendments and modifications to this Agreement shall be
valid only if made in writing and signed by the Parties.

5. No Representation: Nothing in this Agreement shall authorize any Party to engage in
transactions in the name of the other Party or in any activities, which may create a
liability on such other Party.

6. No Assignment: Parties shall not assign or transfer this Agreement or any Order or any

parts of its rights and obligations hereunder to any person or corporation without the
prior written consent of the other Party.

7. No Waiver: No failure to exercise, nor any delay in exercising, on the part of either
Party, any right or remedy hereunder shall operate as a waiver thereof, nor shall any

single or partial exercise of any right or remedy prevent any further or other exercise
thereof or the exercise of any other right or remedy.

8. Headings: The headings of the Clauses of this Agreement are for convenience only
and shall have no effect in the interpretation of this Agreement.

9. Entire Agreement: This Agreement and the Order(s) constitute the entire agreement
between the Parties.

10. Duphcate Agreements: This Agreement has been 5|gned in two count

B-18 MIDC Chikalthana,
Opposite CTR Mfg,
Aurangabad 431006

] .-". 4 .
@ ree n e- b I n MPCB Consent: BOZMPCB;‘RO (HQ)/Aurangabad/CO/B-1806000425

MPCB Authorization: MPCB/RO{HQ)/HSMD/Author/16/EW-344
electronic waste solution GST: 27AHWPG0991P1ZE




\t”,” TAKE BACK POINT
the same instrument.

IN WITNESS WHEREOF, this Agreement has been signed by the duly authorized
representatives of each Party hereto.

For green e-bin electronic waste solution For MGM Medical College and hospital,
B-18 MIDC Chikalthana Aurangabad 431006 (MGMMC) N-6 Cidco , Aurangabad -431003.
Maharashtra. Contact: 9921040501 Maharashtra. Contact: 0240-6601100

@LW‘///”/ gt \Qﬁ
' &

Mr. Ashistu ‘Gadekar Dr. Rajendra Bohra

Owner of GEBEWS Dean of MGMMCHA

Date:\\ -0~ 201 Date: th:}{*mé

B-18 MIDC Chikalthana, ewaste(@greenebin.co.in
Opposite CTR Mfg, Call: 99210 40501

Aurangabad 431006

g re e n e b I n MPCB Consent: BO/MPCB/RO (HQ)/Aurangabad/CO/B-1806000425

MPCB Authorization: MPCB/RO(HQ)/HSMD/Author/16/EW-344
electronic waste solution GST: 27AHWPGO991P1ZE



Standard Operating Procedure

for

E-Waste (IT Scrap) Disposal

Issue No. 01

MGM Institute of Health Sciences

MGM Campus, Sector 1, Kamothe, Navi Mumbai-410209

www.mgmuhs.com

Il
*1




Document Details
Issue Number: 01

Release date:
MS Word file name: . MGMIHSewaste_disposalSOP.docx

Document Prepared By: IT Manager, MGMIHS

Revision History
Revision Number Release Date Brief Description or Notes

________ Approvals

Department l Name & Designation Sign with Date

Universit Dr. Shashank Dalvi
4 Vice Chancellor

| Dr. Rajesh B Goel

University Registrar

Document Summary

This document defines a Standard Operating Procedure for E Waste Disposal being followed in MGMIHS
and its constituent colleges. It also mentions the applicable policies, standards and documents.

Document Release Note

This document is released for use in MGM Institute of Health Sciences and its Constituent Units.

2|Page




1. Purpose

This Document briefs the disposal process of non-functioning of IT assets (E-Waste), and guidelines to be
followed at MGMIHS and its constituent units,

2. Scope

This process will be deployed and sustained at MGM Institute of Health Sciences and its constituent units in
both of its campuses located in Navi Mumbai and Aurangabad.

3. Procedure

o All the users from other departments raises the request to IT department for troubleshooting the
problematic IT assets such as desktops, laptops, servers, printers etc.

° Based on the Service Request, the Hardware Technicians from IT Department identifies that whether
respective asset is Working or Not.

° If the respective asset is found to be working or repairable, then it is kept for maintenance purposes

. In case the IT asset is more than 7 years and not repairable, then the System Administrator verifies in
details and submits the report to respective authorities after labelling it as Scrap. The same is reported to
IT manager also

. IT Manager consolidates the IT scraps (e-waste) of all departments and submits the consolidated list to
the Medical Director, MGM for e-waste disposal.

° Based on the approval from the Medical Director, MGM; IT Manager raises the purchase request for IT
scrap disposal with Stores Department.

. The Stores Department calls the quotations from the Authorized vendors for IT scrap disposal and
receive the proposals from Vendors.

o The Stores department negotiates with the vendors and shortlists the appropriate vendor for IT scrap
disposal in presence of Finance Officer.

e The IT Manager then handovers the IT Scrap (e-waste) to the shortlisted vendor and sends the IT scrap to
vendor’s e-waste hub.

4. Responsibilities

IT Manager is responsible for consolidating the IT Scrap and coordinate for disposal of IT scrap to shortlisted
vendor as per the Stores Department.

5. Flow chart

Process Flow chart

3|Page




E- Waste Management — Process

Receive the request from Departments on
IT Assets Repair & Maintenance

!

Identify the IT Scrap (e- Waste)

I___] Process

() Terminator

-

\\ FlowLine

|

Consolidate & Categorize IT Scrap
(e-Waste)

|

Calls for quotes from the vendors
through Stores Department

Y

Negotiation and Shortlisting of Vendor

|

Handover the IT Scrap (e- Waste) to the
shortlisted Vendor

|

Send the IT Scrap to Vendor’s e-Waste
hub.

4|Page




Certificate of e-waste disposal

This is to certify that the e-waste veceived from

MAHATMA  GANDHI  MISSION] AURAN G ARGAD

during the period from __| 992 o 2016 has been disposed off in an environmentally

friendly manney, vide certificate No. €co-aes J201,| 02 dated _24- BUG- 2017

We appreciate your efforts in contributing to a greener en PIFORMEL.

For green e-bin

(b un—

Anth. Signatory

@ Ecoreco green e-bin
&¥," TAKE BACK POINT electronic wasle solutions

MECH/RO(HA,
DO/ AATET SRG [ HD, DTS

UM MIDE Chial



MGMIHS

RADIATION SAFETY CERTIFICATES


Lenovo
Typewritten text
      MGMIHS

       RADIATION SAFETY CERTIFICATES 
      


GOVERNMENT OF INDIA
ATORMIT EMERGY REGULATORY BOARD
RAOLOGICAL SAFETY DIVASION

AT HIESY

qpan] w e afey
PRy W S

Case File Number; MH-20778-RF-XR-016 Issuance Date: 27/10/2015

Document Number: 15-LOEE-67404 Expiry Date: 27/10/2020 |

REGISTRATION FOR OPERATION OF MEDICAL DIAGNOSTIC X-RAY EQUIPMENT

In exercise of powers conferred under Section 16 of the Atomic Energy Act, 1962 read in conjunction with Rule {3) of the
Atomic Energy (Radiation Protection) Rules { AE(RP)R}, 2004, the Atomic Energy Regulatory Board (AERB) hereby i
issues Registration in favour of Dr. PRAKXASH DOKE to operate the following medical diagnostic x-ray equipment
located at MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, PLOT NO. 1 AND 2,SECTOR 1, KAMOTHE
OPPOSITE MG DONALD NAVI MUMBAI, MAHARASHTRA410209 for medical diagnostic purpose.

i 'I‘ype of § o T S .
. Equipment ! Manufaciurer Model | Equipment ID ”
Radiography | ALLENGERS MEDICAL MARS50 . - G-XR-40534 |
(Fixed) SYSTEMS LTD. _ k

pratection of workers, pubhc and eﬁwronment because of opera __on of__-th_e _above eqmpm

The Employer and Licensee are responsible for,

I Enswing compliance with the relevant provisions of the
i, Atomic Energy Act, 1962
ii. Atomic Energy (Radiation Pmtectmn) Rules, 2004 - '
iil. AERB Safety Code (AERB/SC/Med-2), 2001, Amendment 2012, and the revisions thereof -
iv. All applicable Safety Codes, Gmdes issued hy AERDB f01 the above practice ‘and regulatory docurnents 1ssuecl

by AERB from time to time.,  ~ O .

v. Direcrives issued by Competent Authorlty from time 1o time.

1. Ensuring compliance with terms and conditions stated over]eaf

Note:
This Registration is issued ONLY from the RADIATION SAPETY VIEW POINT. All other clearances shal be abtamed
from concerned state/central/local authorities as applicable,

P2 o)

Dr. Avinash U. Sonawane
Head, RSP

DR. PRAKASH DOKE

MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE

PLOT NO. 1 AND 2, SECTOR 1, KAMOTHE OPPQSITE MC DONALD
NAVI MUMBAI, MAHARASHTRA-416203

Copy to: MEDICAL SUPERINTENDENT, MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, NAVI
MUMBAZ

Note: This document is also available at www.aerb_2ov.in/elora

Ty 5t Rt R, RS st RO, HEE 400094 (raweg)
Alomic Energy Requlatory Boand, Niyamak Bhavan, Anushaktinagar, Mumbas 400054 (Maharasliva)

7 v s001 2008
Enpanication

FanpriWebsite: veow.aes.yov.in gustfTel: §1-22-2599 0656 g/ Fax: 91-22-2593 0650




T WY GOVERNMENT OF IN[HA
W 3‘-:5‘{ mm-ag qﬁ-q-a- ATORMIC ENFRGY REGULATORY BOARD
W m m RATHOLOGICAL SAFETY DIVISION
Case File Number: MH-20778-RF-XR-021 Issue Date: 04/07/2016
Document Number: 16-LOP-117026 Expivy Date: 04/07/2021

REGISTRATION FOR OPERATION OF MEDICAL DIAGNOSTIC X-RAY EQUIPMENT

In exercise of powers conferred under Section 16 and 17 as applicable of Atomic Energy Act, 1962 read in conjunction .
with Rule (3) of the Atomic Energy (Radiation Protection) Rules {AE(RP)R}, 2004, the Atomic Energy Regulatory Board .
(AERB) hereby issues Registration in favour of DR. PRAKASH DOKE 1o operate the following diagnostic radiclogy
equipment located at PLOT NO. 1 AND 2, SECTOR 1, KAMOTI—IE OPPOSITE MC DONALD NAVI MUMBAI, .
MAHARASHTRA 410208 for Medxcal Dlagnoms purposes. '

s 'I‘ype of Equipment Manufacturer Equipment Id
. Radloglaphy (Fixed) i M/s, Allengers Medical Systems Limited G-XR-53017
: ©, India

The MEDICAL SUPERINTENDENT, MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, NAVI MUMBALI andé
DR, PRAKASH DOKE are hereby identified as the Employer and licensee resper:twel the purpose of assigning the .
responsibilities specified in the Atomic Energy (Radiation Protection) Rules, 2004, in ct of radiation protection of ;
waorkers, public and env1ronment hecause of operation of the above equlpmem 5

The Employer and Licensee are msponsable for,

1. Ensuring comphance with the relevant pmws;ons of the
i. Atomic Energy Act, 1562
ii. Atomic Energy {Radiation Protection) Rules 2004; sl
iii. AERP Safety Code (AERB/SC/Med-2), 2001, Amendment 2012 and the revisions thereof
iv. All applicable Safety Codes, Guides issued by AERB for the above practice and regulatory

documents issued by AERB from time to time. . . :

v. Directives issued by Competent Authonty from tlme to. nme

Il. Ensuring compliance with terms aud_c ndltions state' overleaf

Note:

This Registration is issued ONLY from the RADIA’I‘ION SAFETY VIEW POINT. All other clearances shall be obtained |
from concerned state/centralfiocal authorities as applicable, ;

Dr. Avinash U. Sonawane
Head, RSD

DR. PRAXASH DOKE, MEDICAL SUPERINTENDENT

MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE

PLOT NO. 1 AND 2, SECTOR 1, KAMOTHE QPPOSITE MC DONALD
NAVI MUMBAI, MAHARASHTRA-410208

CC: MEDICAL SUPERINTENDENT, MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, NAVI MUMBAI

Note: ‘This document is also avatlable at www.aerh.eov.infelara

] Y TP s P o, JrvpRrfRTee, Fed 400094 (R
Aaenic Energy Hegulatory Boars, Nivamak Bhavan, Anvshaktinagar, dumbai 200094 (Mahanitshtra)

Baarsc/Website: www.aerb.gov.in g Tel: §1-22-2598 0656 o/ Fax: §1-22-2509 0650




GOVERNMENY OF INDIA
ATOMIC ENERGY REGULATORY BOARD
RAMGLOGICAL SAFETY DIVISION

HYd §ER

woy Fr fame iy
Sifeszor dten wamr

Case File Number: MH-20778-RF-XR-Q02 ’ Issuance Date: 01/08/2017 .

Document Number: 15-RLXE-51007 Expiry Date: 01/08/2022

REGISTRATION FOR OPERATION OF MEDICAL DIAGNOSTIC X-RAY EQUIPMENT

In exercise of powers conferred under Section 16 and 17 as applicable of Atomic Energy Act, 1962 read in conjunction ;
with Rule (3) of the Atomic Energy (Radiation Protection) Rules {AE(RP)R}, 2004, the Atomic Energy Regulatory Board ;
(AERB) hereby issues Registration in favour of Dr. PRAKASH PRABHAKARRAO DOKE to operate the following *
medical diagnostic x-ray equipment located at MAHATMA GANDHI:MISSION HOSPITAL, KAMOTHE, PLOT NO. 1
AND 2.SECTOR 1, KAMOTHE OPPOSITE MC DONALD NAVI MUMBAL MAHARASHTRA-410209 for medical
diagnostic purpose, R L 5

| Typeof I .

! Equipment | Manufaceurer | - Model . Equipment ID
Radiography |  Aristho Medical Pvt Ltd. " “Tridoros 6R 7T G-XR-12734

! (Fixed) I R

The MEDICAL, SUPERINTENDENT, MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, NAVI
MUMBAI and DR. PRAKASH PRABHAKARRAQ DOKE are hereby identified as the Employer and licensee .
respectively, for the purpose of assigning the responsibilities specified in the Atomic __E_r_i_'f}'rgy (Radiation Protection) Rules,

2004, in respect of radiation protection of workers, public and environment because of operation of the above equipment.

The Employer and Licensee are responsible for, -

I. Ensuring compliance with the relevant provisions of th
i, Atomic Energy Act, 1962 N
ii, Atomic Energy (Radiation Protection) Rules, 2004; ;-

iil. AERB Safety Code (AERB/SC/Med:2), 2001, Amend

/ ment 2012, and the revisions thereof 5
iv. All applicable Safety Codes, Guides issued by AERB for the above practice and regulatory documents issued :
by AERB from time to time. 5
v, Directives issued by Competent Authority from time to time,
1I. Ensuring compliance with terms and conditions stated overleaf.

Note: :
This Registration is issued ONLY from the RADIATION SAFETY VIEW POINT. All other clearances shall be obtained :
from concerned state/central/local authorities as applicable, '

2 pa sy
Dr. Avinash U, Sonawane
Head, RSD

DR. PRAKASH PRABHAKARRAQ DOKE

MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE

PLOT NO. 1 AND 2, SECTOR 1, KAMOTHE OPPOSITE MC DONALD
NAVI MUMBAI MAHARASHTRA-410209

Copy to: MEDICAL SUPERINTENDENT, MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, NAVI
MUMBAI

Note: This document is alsp avaiiable at www.aerb.gavin/elora

e e v S, e sy, AopuTRERPR, A 400094 (ryrams)
Alomic Enetgy Reguiaory Bourd, Niyamak Bhavan, Anushaitinagar, Mumbi 40009 (Maharashira)

TR T Y
S T A oS

rmseWoebsie: www.aeb.govin g Tel: 91-22-2599 G656 epr/Fax; 91-22-2508 0650




TS BWYBIT GOVERNMENT OF INDIA
TTHT] =T RO W ATOMIC ENERGY REGULATORY BOARD
HEUEY
Chalrmat
Case Tile Number: MH-20778-RF-XL-028 ' Issue Date: 22/01/2018
" Document Number: 15-LOP-248749 " Expiry Date: 22/01/2023

LICENSE FOR OPERATION OF MEDICAL DIAGNOSTIC X-RAY EQUIPMENT

‘In exexcise of powers conferred under Section 16 and 17 as applicable of Atomic Energy Act, 1962 read in conjuncticn .
with Rule (3) of the Atomic Energy (Radiation Protection)-Rules {AE(RP)R}, 2004, the Atomic Energy Regulatory Board
{AERB) hereby issues Licence in favowr of Dr:PRAKASE _:RABHAKARRAO DOKE to operate the following
. diagnostic radiology equipment located at, PL@T NO. “1°AND 2, SECTOR:1, KAMOTHE OPPOSITE MC DONALD
NAVI MUMBAL MAHARASHTRA 410209 f01 Medical Diagnosis: purposes

Type of S - .

l Equipment Ma‘;’.“fa““mr | Equipment Id
-1 Computed M/s. Toshiba Médicai System Corporation G-XL-80360
: 1 Tornugraphy S RS
|M. \\\\\

~The MEDICAL SUPFRINTENDENT MAHATMA. GANDHI MISSION HOSP]TAL
‘Dr. PRAKASH PRABHAKARRAD DOKE are: hereby identified as the'Employer ;
‘purpose of assigning the responsibilities specified In the Atomic Energy (Radiation P
‘yadiation protection of workers, publzc and envir omnent because of operatlon of the ab

THE, NAVI MUMBAI and’

-The Employer and Licensee are espz nsible for,

I. Ensuring compll nce.
i. Atomic Ene1gy Act 26,
ii. Atomic Energy (Radlatmn Protectlon) Rules 2004 .
iil. AERB Safety Code (AERB/SC/Med-2), 2001, Amendment 2012, and the revisions thereof

iv. All applicable Safety Codes, Guides" lssued by AERB for the above practice and regulatory
documents issued by AERB from tlme 10 tlme _ '

v. Directives issued by Competent Authority from tune to time.

II. Ensuring compliance with terms and conditions stated overleaf.

Note;

This Licence is issned ONLY from the RADIATION SAFETY VIEW POINT. All other clearances shall be obtained from |
“concerned state/central/local authorities as applicable.

(C nnipétent Auﬂmntf) '_
" DR.PRAKASH PRABHAKARRAO DOKE
- MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE,
© PLOT NQ. 1 AND 2 SECTOR 1, KAMOTHE OPPOSITE MC DONALD,
NAVI MUMBAI-410209

¢ MAHARASHTRA

AT sl R afvwe, fyarr aaH, SRR, HE$ 400084 (FRTY) ! e

Atomic Energy Reguiatory Board, Niyamak Bhavan, Anushaldinagar, Murnbat 400094 {Maharashira) r éﬁ

I} i

An EHEO 900! 2003
Urganisation

FworEe/\Website: wwwaarb.oov.in ETIES Tel: $1-22-259% 0604 wayiFax: 91-22-2599 0344




e e ary SOVERNMENT OF iDIA
o] s Broms R ATOMIC ENERGY REGULATORY BOARD
fafger oy W BADIOLOGICAL SAFETY DIVISION
Case File Number: MH-20778-RE-XR-003 Issuance Date: (01/08/2017
Document Number: 15-RLXE-51008 Expiry Date: 01/08/2022

REGISTRATION FOR OPERATION OF MEDICAY DIAGNOSTIC X-RAY EQUIPMENT

In exercise of powers conferred under Section 16 and 17 as. apphcable of Atomic Energy Act, 1962 read in conjunction |
with Rule (3) of the Atomic Energy (Radiation Protectlon) Rules’ {AE{RP)R}, 2004, the Atomic Energy Regulatory Board
(AERR) hereby issues Registration in favour of Dr: PRAKASH PRABHAKARRAQ DOKE to operate the following
medical diagnostic x-ray equipment located it MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, PLOT NO. 1.
AND 2,SECTOR 1, KAMOTHE ‘OPPOSITE MC DONALD NAV] MUMBAI MAHARASHTRA 410209 for medical ;

diagnostic purpose,

| Ty.pa of Mamufacturer S Model L Equipment 1D
| Equipment B ) o

Radiography Auistho Medical Pvt. Ltd.  1: 7 " Heliophos G-XR-12736
i (Fixed) S SR

The MEDICAL SUPERINTENDENT, MAHATMA GANDHI MISSION' HOSPITAL, KAMOTHE, NAVI
as the Employer and licensee .
respectively, for the purpose of assigning the responsibilities specified in the Atomi¢ Energy (Radiation Protection) Rules, ;

MUMBAI and DR. PRAKASH PRABHAKARRAO DOKE are hereby identif

2004, in respect of radiation protection of workers, public and enwronment because of operatlon of the above eguipment.

The Employer and Licensee are responsible for,

I. Ensuring compliance w1t11 the relevant provisions of the
i. Atomic Eneigy Act, 1962 .
ii, Atomic Energy (Radiation Pmtectmn) Rules, 2004; S
iii. AERB Safety Code (AERB/SC/Med-2), 2001, Amendment 2012 and the revisions thereof

iv. Al applicable Safety Codes, Guides issued by AERB for the above practice and regulatory documents issued -

by AERB from time to time,
v. Directives issued by Competent Authority from time to time.
II. Enswing compliance with terms and conditions stated overleaf.

Note:
from concerned state/central/local aathorities as applicable,

(P2 Pt

Dr. Avinash U, Sonawane
Head, RSD

DR, PRAKASH PRABHAKARRAQ DOKE

MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE

PLOT NQ. 1 AND 2, SECTOR 1, KAMOTHE OPPOSITE MC DONALD
NAVE MUMBAI, MAHARASHTRA-410208

Copy to: MEDICAL SUPERINTENDENT, MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, NAVI
MUMBAI

Note: This document is also available at www.aerb.govin/elora

Ty ST R P, P $73a, HOTHREEIR, A 400094 (srmrg)
Aloinic Enetgy Regulatory Board, Niyamak Bhavan, Anashakdinagar, Mumbat 400034 (Maharashlra}

Ay Website: weew anrb.gov.in o Tol 91-22-255% 0656 BurerfFau; 1-22-2699 D550

This Registation is issued ONLY from the RADIATION SAFETY VIEW POINT. All other clearances shall be obtained

;
i
i
.
-



AT WIFT GOVERNMENT OF INDIA
AN S SruE m ATOMIC ENERGY REGULATORY BOARD
RTTOT HTET ST RADIOLOGICAL SAFETY DIVISION
P
Case File Number: MH-20778-RF-XR-001 Issuance Date: 23/08/2017
Document Number: 15-RLXE-51005 Expiry Date: 23/08/2022

REGISTRATION FOR OPERATION OF MEDICAL DIAGNOSTIC X-RAY EQUIPMENT

In exercise of powers conferred under Section 16 and 17 as applicable of Atomic Energy Act, 1962 read in conjunction

with Rule (3) of the Atomic Energy (‘Radlatmn Protection) Rules {AE(RP)R}, 2004, the Atomic Energy Regulatory Board |
(AERB) hereby issues Registration in favour of Dr. PRAKASH PRABHAKARRAO DOKE to operate the following

medical diagnostic x-ray equipment located at MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, PLOT NO. 1

AND 2,SECTOR 1, KAMOTHE OPPOSITE MC DONALD NAVI MUMBAI, MAHARASHTRA-410209 for medical

diagnostic purpose.

: |

Ty.l’ e of Manufacturer , Model Equipment ID |

Equipment S i L :

Radiography | M/s. Siemens Limited | Pleophos D G-XR-12724 '
(Fixed)

|

The MEDICAL SUPERINTENDENT, MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, NAVI
MUMBAI and DR. PRAKASH PRABHAKARRAO DOKE are hereby identified as the Employer and licensee
respectively, for the purpose of assigning the responsibilities specified in the Atomic Energy (Radiation Protection) Rules,
2004, in respect of radiation protection of workers, public and environment because of operation of the above equipment.

The Employer and Licensee are responsible for,

I. Ensuring compliance with the relevant provisions of the
i. Atomic Energy Act, 1962
ii. Atomic Energy (Radiation Protection) Rules, 2004;
iii. AERB Safety Code (AERB/SC/Med-2), 2001, Amendment 2012, and the revisions thereof
iv. All applicable Safety Codes, Guides issued by AERB for the above practice and regulatory documents issued
by AERB from time to time. |
v. Directives issued by Competent Authority from time to time.
II. Ensuring compliance with terms and conditions stated overleaf.

Note:
This Registration is issued ONLY from the RADIATION SAFETY VIEW POINT. All other clearances shall be obtained
from concerned state/central/local authorities as applicable.

A2y
Dr. Avinash U. Sonawane
Head, RSD

DR. PRAKASH PRABHAKARRAO DOKE

MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE

PLOT NO. 1 AND 2, SECTOR 1, KAMOTHE OPPOSITE MC DONALD
NAVI MUMBAIL, MAHARASHTRA-410209

Copy to: MEDICAL SUPERINTENDENT, MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, NAVI
MUMBAI

Note: This document is also available at www.aerb.gov.in/elara

A ST A e, P a7, AT, HaE 400094 () i mﬁ: % @
Atomic Energy Regulatory Board, Niyamak Bhavan, Anushaktinagar, Mumbai 400094 (Maharashtra) 5

e ——t

dawrge/Website: vaww.aerb.gov.in gom/Tel: 91-22-2699 0656 e/ Fa. 91-22-2599 0650




T WIEFTT GOVERNMENT OF INDIA
' ATOMIC ENERGY REGULATORY BOARD
TIATV] FEHT FATHE 9w

IFETRY e

Chairman

Case File Number: MH-20778-RF-XL-022 Issuance Date: 20/07/2016
Document Number: 16-LOEE-120360 Expiry Date: 20/07/2021

LICENSE FOR OPERATION OF MEDICAL DIAGNOSTIC X-RAY EQUIPMENT |

Tn exercise of powers conferred under Section 16 and 17 as applicable of Atomic Energy Act, 1962 read in conjunction !
with Rule (3] of the Atomlc Enel gy (Radlauon Protection) "{-AE(RP}R}, 2004, the Atomic Energy Regulatory Board

: AQ DOKE to operate the following medical’
PITAL, KAMOTHE, PLOT NO. 1 AND'
MAHARASHTRA-410209 for medical :

dlagnosﬂc X-ray equlpment located at
2,SECTCR 1, KAMOTHE OPPOSI
diagnostic purpose.

Type of .
__ Equipment EquipmentIb |
\ Computed Asteion KG G-XL-53707 |
! Tomography : ‘;

PITAL, KAMOTHE, NAVI:
the Employer and licensee !
Radiation Protection) Rules, !
ation of the above equipment. |

i
i, .
iii. AERB Safety Code (AERB/_
iv. All applicable Safety Codes, Guidg
by AERB from time to time,
v. Direciives issued by Competent Authority from fime to time.
II. Ensuring compliance with terms and conditions stated overleaf,

Note; :
"This Licence is issued ONLY from the RADIATION SAFETY VIEW POINT. All other clearances shall be obtained from
.concerned state/centralflocal authorities as applicable.

and the revisions thereof
ove practice and regulatory documents lssued

* (Competent Authority)

DR. PRAKASH PRABHAKARRAO DOKE

MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE

PLOT NO. 1 AND 2, SECTOR 1, KAMOTHE OPPOSITE MC DONALD
NAVI MUMBAI, MAHARASHTRA-410209

W CATS] FA ForTAs i fRaTRE SR, SRR, HaS 400094 (RerT)
Atomic Energy Reguiatory Board, Niyamak Bhavan, Anushektinagar, Mambat 400084 (Maharashtra)

An SS90 50012008
Organisabion

FRTsT/Website: wew.aerb.gov.in TR Tl 91-22-2699 0604 Hera/Fax: 91-22-2599 0344




GOVERNMENT OF INDIA
ATOMIC ENERGY REGULATORY BOARD

HIET EH

o ; ; i FETY DIVISION
ﬁ-‘i‘ﬁ;{m- BT W RADKOLOGICAL SAFETY DIVIGIOH

Case File Number; MH-20778-RE-XR-015 Issuance Date: 24/05/2016
Document Number: 16-LOEE-108091 Expiry Date: 24/05/2021

REGISTRATION FOR OPERATION OF MEDICAL DIAGNOSTIC X-RAY EQUIFMENT

icable of Atomic Energy Act, 1962 read in conjunction :
E(RP)R}, 2004, the Atomic Energy Regulatory Board
BHAKARRAQ DOKE to operate the followmg

In exercise of powers confelred under Section

‘medical dlagnoslic ¥-ray equipm
'AND 2,SECTOR 1, KAMOTHE
.diagnostic purpose,

; Type of ' I
‘ Equipment Equipment ID |
Radiography G-XR-50231

(Mcbile)

PITAL, KAMOTHE, NAVI
as the Employer and licensee !
gy (Radiation Protection) Rules,
peration of the above equipment. .

L
i
ii. Atomic Enelgy (Radlat _ )
iii. AERB Safety Code (AERB/SC/Me
iv. All applicable Safety Codes, Guides:issi
by AERB from time to time.
v. Directives issued by Competent Authority from time to time.
1. Ensuring compliance with terms and conditions stated overleaf.

, and the revisions thereof
the above practice and regulatory documents issued

Note:
This Registration is issued ONLY from the RADIATION SAFETY VIEW PCINT. All other clearances shall be obtained
from concerned state/central/local authorities as applicable.

Dr. Avinash U. Sonawane
Head, RSD

DR. PRAKASH PRABHAKARRAO DOKE

'MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE

PLOT NO. 1 AND 2, SECTOR 1, KAMOTHE QPPOSITE MC DONALD
NAVI MUMBAI, MAHARASHTRA-410208

Copy to: MEDICAL SUPERINTENDENT MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, NAVI
-MUMBAI

Note: This document is also available at www.aerh.povin/clora

wgrne] w3l PR st s staa, soitesem, #Wad 400094 ()
Aleamic. Energy Regulatory Board, Niyamalk Shavan, Arsshakdinagar, Mumbai 400094 (Maharashtra)

e L R R S TR TR
s AR -;@\r)ggs’

dammycWebsie: weew aerb gov.in garn Tek 91-22:-2590 0556 SepqilFax: 1-22-2590 0650

i T A R




ST HITEY GOVERNIMENT OF INCHA
W m W m ATOMIC ENERGY REGUMT{)RY BOARD
fafyvor e TeT RADIOLOGGICAL SAFETY DIVISION
Case File Number: MH-20778-RF-XR-024 Tssue Date: 22/03/2017
Document Number: 17-LOP-173694 Expiry Date: 22/03/2022

REGISTRATION FOR OPERATION OF MEDICAL DIAGNOSTIC X-RAY EQUIPMENT

In exercise of powers conferred under Section 16 and 17 as applicable of Atomic Energy Act, 1962 read in conjuaction
with Rule (3) of the Atomic Energy (Radiation Protecti AE(RP)R}, 2004, the Atomic Energy Regulatory Board
.(ALRB] hereby issues Registration m favou DEEP "SALGOTRA 1o operate the following diagnostic
0 MOTHE OPPOSITE MC DONALD NAVI.

Equlpment Id ;
G-XR-64044

Type of Equupment

Rddmgmphy {Mobile)

OTHE, NAVI MUMBAT and:
tively, for the purpose of:
04, in respect of radiation

‘DR, KULDEEF SALGOT]
-assigning the responsibilities.
_protection of workers, public’

i.
il

itl.
iv.

d the revisions thereof :
he above practice and regulatory

v, Directives issued by

1. Ensuring compliance with terms’

Note: EEr

This Registration is issued ONLY from the RADIATION SAFETY VIEW POINT. All other clearances shall be obtained
from concerned state/central/local authorities as applicable,

Dr. Avinash U. Sonawane
Head, RSD
DR, KULDEEP SALGOTRA, MEDICAIL SUPERINTENDENT
MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE
PLOT NQ. 1 AND 2, SECTOR 1, KAMOTHE OPPOSITE MC DONALD
NAVI MUMBAIL MAHARASHTRA-410209

CC: MEDICAL SUPERINTENDENT, MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, NAVI MUMBAI

Note: This document is also avaiiable at www.aerh.gov.infelora

STy B A ofeas, FPRTA arae, sreTaitesi, e 400054 ()
Aloinic Energy Regulatory Board, Niyamak Bhavan, Arushaktinagar, Mumbai 400034 (Maharashtra)

trge/Wabsite: www.aerdy gov.in guemel Tel: 91-22-2699 0656 therqfFax: $1-22-2699 G650

0042008




ST R
] Ff fRmeE 9REg

GOVERNSENT OF IHDIA
ATOMIC ERERGY REGULATORY BOARD

HADIOLOGICAL SAFETY IVISION

fafaor Towr 9T

Case File Number: MH-20778-RF-XR-018 Yssuance Date: 24/05/2016

Document Number: 16-LOEE-108090 Expiry Date: 24/05/2021 |

REGISTRATION FOR OPERATION OF MEDICAL DIAGNOSTIC X-RAY EQUIPMENT

as-applicable of Atomic Energy Act, 1962 read in conjunction ‘
LRPIR ), 2004, the Atomic Energy Regulatory Board :
RABHAKARRAO DOKE to operate the following

MISSION HOSPITAL, KAMOTHE, PLOT NO. 1
MAHARASHTRA-410209 for medical |

‘In exercise of powers conferred under Section 16 and
with Rule (3) of the Atomic Energy (Radiatien:
(AERB) hereby issues Registration j
‘medical diagnostic x-ray equipment
'AND 2,SECTOR 1, KAMOTHE

diagnostic purpose.
\ Type of : ]
| Equipment _ Eaupment® |
Radiography G-XR-50230 |

(Mobile)

The MEDICAL SUPERINTENDENT, MAHATMA GANDHI MISSIO

MUMBAI and DR. PRAKASH PRABHAKARRAO, DOKE are_hereby identi

respectively, for the purpose of assigning the responsibilities specified in the Ator
2004, in respect of radiation'protection of workers, public and environment bec

PITAL, KAMOTHE, NAVI:
as the Employer and licensee |
y (Radiation Protection) Rules, :
ration of the above equipment, |

“The Employer and Licensee:a
I.

rergsponsible for, :
vant provisions of the:

Ensuring compliance wif
i, Atomic Energy Act, 19
ii. Atomic Energy (Radiat

iii. AERB Safety Code (AER ! 001, Anjendment 2012, and the revisions thereof
iv, All applicable Safety Codes, Gu d by AERB Hor the above practice and regulatory documents issued :

by AERB from time to time. 5
v. Directives issued by Competent Authority from time to time.

TI. Ensuring compliance with terms and conditions stated overleaf.

Note:
This Registration is issued ONLY from the RADIATION SAFETY VIEW POINT. All other clearances shall be obtained |
from concerned state/central/local authorities as applicable.

Dr. Avinésh U. Sonawane
Head, RSD

DR, PRAKASH PRABHAKARRAO DOKE

“MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE

PLOT NO. 1 AND 2, SECTOR 1, KAMOTHE OPPOSITE MC DONALD
NAVI MUMBAI, MAHARASHTRA-410209

Copy to: MEDICAL SUPERINTENDENT, MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, NAVI
MUMBAI

Naote: This document is also available at wiww.aerh. gnv.in/elord

sponrop 3 v v, P H0, NI, wak 400094 (TR
A Energy Regulatory Board, Niyamak Bhavan, anushaktinagar, Bumbai 400054 {Msharashira)

A L Lt
[ wresk e A

@

AuarsciWebsile: wwaerh.gov.in W/ Faon 91-22-2599 D650

ol Tel: 91-22-2638 0656




GOVERNRENT OF SHDIA
ATOMIC ENERGY REGULATORY BOARD

fafemcor wear wsmr RADIOLOGICAL SAFETY.OIVISION
' Case File Number: MH-20778-RF-XR-017 Issue Date: 04/07/2016
Document Number: 16-LOP-117024 Expiry Date: 04/07/2021 |

REGISTRATION FOR OPERATION OF MEDICAL DIAGNOSTIC X-RAY EQUIPMENT

In exercise of powers conferred under Section 16 and 17 as applicable of Atomic Energy Act, 1962 read in con}unctlon
with Rule (3) of the Atomic Energy (Radiation Protection) Rules: {AE(RPIR}, 2004, the Atomic Energy Regulatory Board |
(AERB) hereby issues Registration in favour of; ‘BR.Y KAS
‘equipment located at PLOT NO. 1 AN '
MAHARASHTRA 410209 for Medic

'I‘ype of Equipment 1
Radlography {Mobile) ‘ M/s. A

 Equipmentld |
G-XR-52887  |:

L.

___rg :
ii. Atomic Energy: ( adiation Protecnon} Rulés, 2004

111 AERB Safety Cofle (AERB/SCKMed Z), 2001 Amendme the revistons thereof

' for {he above practice and regulatory

Note:
“This Registration is issued ONLY from the RADIATION SAPETY VIEW POINT. All other clearances shall be obtained

from concerned state/central/local anthorities as applicable.

Dr. Avinash U. Senawane
Head, RSD
DR. PRAKASH DOKE, MEDICAL SUPERINTENDENT
MAHATMA GANDHI MISSTON HOSPITAL, KAMOTHE

"PLOT NO. 1 AND 2, SECTOR 1, KAMOTHE OPPOSITE MC DONALD
NAVI MUMBAIL MAHARASHTRA-4102(05

CC: MEDICAL SUPERINTENDENT, MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, NAYI MUMBAI

Note: This document is also availahle at www.aerh.eovinfelora

A S s e BrATAe 6 A, AR, Had 400094 (FrprrT)
Alomic Enengy Regulatory Board, Niyamak Bhavan, Anushakfinagar, Mumtrai 400034 (Maharashitra}

AagraeiWebsile: ww,aeib.govin gooraf Tel: 91-23-2695 0656

H. DOKE to operate the following diagnostic mdmlugyE
POSITE MC DONALD NAVI MUMBAI,

OTHE, NAVI MUMBAI and.
he purpose of assigning the |
t of radiation protection of ;

R




GIWERRIBENT O 1HGIA
ATOMIC ENERGY REGULATORY BOARD
SAGIDLOGICAL SAFETY DIVISION

L W

quanoy Fe ferarAw R

FEGE A
" Case File Number: MH-20778-RF-XR-023 " Issuance Date: 22/10/2016
" Pocument Number: 16-LOEE-138979. Expiry Date: 22/10/2021

REGISTRATION FOR OPERATION OF MEDICAL DIAGNOSTIC X-RAY EQUIPMENT

‘In exercise of powers conferred under Section 16 and 17 as applicable of Atomic Energy Act, 1962 read in conjunction :
with Rule (3) of the Atomic Energy (Radiation Protection) Rules {AE(RP)R}, 2004, the Atomic Energy Regulatory Board
(AERB) hereby issues Registration in favour of Dr. PRAKASH DOKE to operate the following medical diagnostic x-ray
equipment located at MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, PLOT NO. 1 AND 2,SECTOR 1, i
K AMOTHE OPPOSITE MC DONALD NAVI MUMB ITRA-410209 for medical diagnostic purpose.

Type of i .
E_quipmen ¢ |] Equipment ID

| Radiography | Wipro GE Hea G-XR-58317

] (Mobile) 1 : ¥
The MEDICAL SUPERINTER AMOTHE, NAVI
MUMBAI and DR. PRAKAS spectively, for the purpose

of assigning the responsibili 04, in respect of radiation |

protection of workers, publi

The Employer and Licensee:
I. Ensuring compliance
i.  Atomic Energy Act, 196
ii. Atomic Energy (Radiation
iii. AERB Safety Code (AER
iv. All applicable Safety Code
by AERB from time to time. S
v. Directives issued by Competent Authority. {1
1. Ensuring compliance with terms and-conditions

tection) Rulés, 20045, -
“Med-2), 2001, Amendment 2012, and
nides issued by AERB for the abo

Nete: S
This Registration is issued ONLY from the RADIATION SAFETY VIEW POINT. All other clearances shall be obtained .

from concerned state/central/local authorities as applicable.

Dy. Avinash U, Sonawane
Head, RSD

'DR. PRAKASH DOKE

MAHATMA GANDHI MISSION HOSPITAL, KAMOTEE

PLOT NO. 1 AND 2, SECTOR 1, KAMOTHE OPPOSITE MC DONALD

NAVI MUMBAL MAHARASHTRA-410209

Copy to: MEDICAL SUPERINTENDENT, MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, NAVI
MUMBAI

Note: This document is also available at www.aerh.aov.in/elora .
. 5 m{im PRk .ww".\._\...n/;

srgmey Tt T o TR T, AT, ¥[AE 400094 {(FERITY) ll :

AMomic Energy Regulatory Boagd, Niyamak Bhiana, Anushaitinagar, Mutabai 00034 {Maharashira) !S ) -

A 345G 0012009
Organisaion

WerprseiWebsite: wswaeib.goin gl Tul: 91-22-2599 0550 e Fan; $1-22-2590 0650

TG




GOVERNMENT OF {NDIA
ATOMIC ENERGY REGULATORY BOARD

TR HLHT
arATe] FEAT fAarTs gReg

L HEUaY

'; Chairmarn ! |
. Case File Number: MH-20778-RF-XL-005 Issuance Date: 26/11/2016
" Document Number: 14-RLXE-23955 Expiry Date: 26/11/2021

LICENSE FOR QPERATION OF MEDCAL DIAGNOSTIC X-RAY EQUIPMENT

In exercise of powers conferred under Section 16 and 17 as apphcable of Atomic Energy Act, 1962 read in con]uncnoné
with Rule (3) of the Atmmc Energy (Radlatlon Protec JAE(RPIR}, 2004, the Atomic Fnergy Regulatory Board
§ :

HATMA GANDHIMISSION HOSPITAL, KAMOTHE, PLOT NO. 1AND§
2,SECTOR 1, KAMOTHE OPPO MAHARASHTRA-410205 for medical :
diagnostic purpose.

Type of .
Equipment Equipment ID

Interventional G-XL-12741 '2

Radiology i

AL, KAMOTHE, NAVI,
the Employer and licensee
gy (Radjation Protection) Rules,
ition of the above equipment.

iii. AERB Safety Code (AERB/SC!Med 2), 2001 A.mell__ lent 2012, and the revisions thereof ;

iv. All applicable Safety Codes, Guides. 1ssued by:AERB for. th____ above practice and regulatory documents issued |
by AERB from time to time, \ :

v. Directives issued by Competent Authority fl om time to time

- II. Ensuring compliance with terms and conditions stated overleaf,

-Note:

“This Licence is issued ONLY from the RADIATION SAFETY VIEW POINT. All other clearances shall be obtained from .

-concemed state/central/local authorities as applicable. i

(Competent Authority)

DR, PRAKASH PRABHAKARRAO DOKE

MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE

PLOT NO. 1 AND 2, SECTOR 1, KAMOTHE OPPOSITE MC DONALD
NAVI MUMBAL MAHARASHTRA-410209

T FH T whowe, TR 49, HopIfFRTR, FAE 400004 BRTY)
Atormic Energy Regutatory Board, Miyamak Bhavan Anushakfinagar, Mumbal 400094 (Maharaghitra)

TRAET/Website: www.asrb.gov.n : ETa/ Tel: 91-22-2559 0604 freniFa: 91 22«2599 344



AT HEH

A F TAumTE oy

' Case File Number: MH-20778-RE-XR-009

" Document Number: 15-RLXE-51004

GOVERNMENT OF IREIA
ATONIC ENERGY REGULATORY BDARD
RATIGLOGICAL SARETY DIVISION

Issuance Date: 02/10/2017

Expiry Date: 02/10/2022 é

REGISTRATION FOR OPERATION OF MEDICAL DIAGNOSTIC X-RAY EQUIPMENT

In exercise of powers conferred under Section
with Rule (3) of the Atomic Energy (Radiation
(AERB) hereby issues Registration in:
-medical diagnostic x-ray equipment _cate at"

AND 2,SECTOR 1, KAMOTHE”' PPOSI’I‘E MC DONALD NAVI

_diagnostic purpose.

d:17: licable of Atomic Energy Act, 1962 read in con}unctlon
n Rules AE(RP)R}, 2004, the Atomic Energy Regulatory Board ;
PRABHAKARRAO DOKE to operate the following
IS___.__@N HOSPITAL, KAMOTHE, PLOT NO. -
MAHARASI—ITRA 410208 for medmal

3 Typeof | '
! _______ Equipment j _________ Equipment ID
| Radiography I G-XR-24205

| (Fixed}

“The MEDICAL SUPERINTENDENT,: MAHATMA GANDHI ‘MISSIO
'MUMBAI and DR, PRAKASH PRABHAKARRAQ DOKE are:hereby |
‘respectively, for the purpose, o} asmgnmg the responsibilities specified 1 in the Ator
2004, in respect of radiatioh‘protection of workers, pubi and envm)nment bec

The Employer and License

1, Enswring compliance wit
i. Atomic Energy Act, 1962
ii. Atomic Energy (Radiat
iii. AERRB Safety Code (AERB/SC/Med-
iv. All applicable Safety Codes, Guides
by AERB from time 1o time.
v. Directives issued by Competent Auth

‘Protection)

) Ruiles;200¢

2),:2001, Amendmen 2012, and the revisions thereof

issued by AERB for the above practice and regulatory documents 1ssued

ority from time fo time,

1I. Ensuring compliance with terms and conditions stated overleaf.

Note:

This Registration is issued ONLY from the RADIATION SAFETY VIEW POINT. All other clearances shall be obtamed

from concerned state/central/local authorities as applicable.

DR, PRAKASH PRABHAKARRAD DOKE

Dr. Avinash U. Senawane
Head, RSD

MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE
PLOT NO. 1 AND 2, SECTOR 1, KAMOTHE QPPOSITE MC DONALD

'NAVI MUMBAI, MAHARASHTRA-410209

Copy to: MEDICAL SUPERINTENDENT, MA.
MUMBAI

Note: This document is also available at www.aerh.gov.in/elora

e 3 P ot R W, FrEiReerL, Ed 00084 (FE)

Alomic Energy Regulatory Boand, Niy

FynrseWNabsite; wwasb.gov.in

ITATMA GANDHI MISSION HOSPITAL, KAMOTHE, NAV]

mmiak Bhavan, Anushaktinagar, Mumbai 400094 {Mabiwashira)

goor/ Tel. §1-22-2559 0656 Wernt/Faa; $-22-2598 0650

PITAL, KAMOTHE, NAVI
as the Employer and licensee
tgy (Radiation Protection) Rules,

ration of the above equipment,

SRR i e e

L
]

R




; gﬂ FOFINDIA

v F5 R aieg HGY REBULATORY BOARD
RifoT ST S SAFETY DIVISION

Case File Number: MH-20778-RF-XR-010 Issuance Date: 22/06/2017

Doecument Number: 15-RLXE-51009 Expiry Date: 30/06/2022

¢ X-RAY EQUIPMENT

;gy Act, 1962 read in conjunction _
e Atomic Energy Regulatory Board |
‘following medical diagnostic x-ray .
TNOC. 1 AND 2,SECTOR 1,

or rnedlcal diagnostic purpose.

REGISTRATION FOR OPERATION OF MEDICAL D1

In exercise of powers conferred under Section 16 and 17 as applicable of
with Rule (3) of the Atomic Energy (Radiation Protection) Rules { AE(R{))
(AERB) hereby issues Registration in favour of Dr. PRAKASH DOKE t,

equipment located at MAHATMA GANDHI MISSION HOSPITAL, KAM
KAMOTHE OPPOSITE MC DONALD NAVI MUMBAI

Type of .
Equipment Equipment ID
Radiography G-XR-24207

(Mobile)

pectively, for the purpose
B04, in respect of radiation

of assigning the responsibiliti
protection of workers, public

The Employer and Licensee
1. Ensuring compliance with
i. Atomic Energy Act; 1962
i, Atomic Energy (Radiation:Pr .
iit. AERB Safety Code (: sions thereof
iv. All applicable Safety G ' i by ;'\-' RB for nd regulatory documents issued

v. Directives issued by Competent Author
1. Ensuring compliance with terms and'ct

‘Note: e
This Registration is issued ONLY from the RADIATION SAFETY VIEW POINT. All other clearances shall be obtained
from concerned state/central/local authorities as applicable.

Dr. Avinash U. Sonawane
Head, RSD

DR, PRAKASH DOKE

MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE

PLOT NO. 1 AND 2, SECTOR 1, KAMOTHE OPPOSITE MC DONALD
-NAVI MUMBAT, MAHARASHTRA-410209

' Copy to: MEDICAL SUPERINTENDENT, MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, NAVI
‘MUMBAI

Note: This document is slse available at www.aerb.gov.infelora

sy sl PR R R A, SSTIRTROR, §aE 400094 (e
Atorvic Energy Regulatory Boatd, Niyamak Dhavin, Arashakiinagar, Mumbai 400054 {Maharashira)

Barmnse/Website: www.aerb.gov.in g Tel: 91-22-2595 D650




GOVERNMENT OF INIHA
ATOMIC ENERGY REGULATORY BOARD
RADIOLOGICAL SAFETY IVISION

ST WO
] we e iy

Case File Number: MH-20778-RF-XR-020 Issue Date: 04/07/2016 |

Document Number: 16-LOP-117023 Expiry Date: 04/07/2021

REGISTRATION FOR OPERATION OF MEDICAL DIAGNOSTIC X-RAY EQUIPMENT

Tn exercise of powers conferred under Section 16 and 17 as applicable of Atomic Energy Act, 1962 read in conjunctmn
with Rule (3) of the Atomic Energy (Radiation Protection) Rules RP)R}, 2004, the Atomic Energy Regulatory Board . !
(AERB) hereby issues Registration in favour of DR PRAKASH: DOKE to operate the following diagnostic radaology
equipment located at PLOT NO. 1 AND:2, EC’I‘ OTHE., OP __{BSITE MC DONALD NAVI MUMBAI
MAHARASHTRA-410209 for Medical Diagnosis purposes. R -

'I‘ype of Equipment I Manufacturer
‘ C-Arm

 EquipmentId ‘
G-XR-52830

OTHE, NAVI MUMBAT and
he purpose of assigning the :
-t of radiation protection of !

L.

{ the revisions thereof

i. AERB Safety: RB/SC!Med 2), 2001 Amendmen =
& above practice and regulatmy

iv. Al applicable’ §a “odes, Guides - issued’ by AE
documents issued by AERB from time to time,

v. Directives issued by Competent Authorny fr

Ii. Ensuring compliance with terms an_cl it}

Noie:

This Registration is issued ONLY from the RADIATION SAFETY VIEW POINT, All other clearances shail be obtamed
from concerned state/central/local anthorities as applicable.

Dr. Avinash U. Sonawane
Head, RSD

DR. PRAKASH DOKE, MEDICAL SUPERINTENDENT

MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE

PLOT NO. 1 AND 2, SECTOR 1, KAMOTIHE OPPOSITE MC DONALD
'NAVI MUMBAI, MAHARASHTRA-410209

.CC: MEDICAL SUPERINTENDENT, MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, NAVI MUMBAI

Note: This document is alse available at www.aerb.zov.in/elora

OIS T e e, STUATE 07, HUTUTRER, Had 400094 {(FERr)
Aomic Energy Reguistory Board, Niyamak Bhavan, Anushaktinagar, Mumlii 400094 (Moharashtral

Wi/ Website: ki .aeib.gov.in g Tak, 91-22-2599 06E0 WiersifFax. 91-22-2595 0650




GOVERNIENT OF HNGHA
ATORES ENERGY REGULATORY BOARD
HADIOLOGICAL BAFETY DIMISION

Case File Number: MH-20778-RF-XR-004 Issuance Date: 27/08/2017

Document Number: 15-RLXE-51010 Expiry Date: 27/08/2022

REGISTRATION FOR OPERATION OF MEDICAL DIAGNOSTIC X-RAY EQUIPMENT

In exercise of powers conferred under Section 16 and 17.as applicable of Atomic Energy Act, 1962 read in conjunction
with Rule (3) of the Atomic Energy (Rad‘ tion: E(RP)R}, 2004, the Atomic Energy Regulatory Board |
: ' HAKARRAO DOKE to operate the f0110w1ng§

medical diagnostic x-ray equipme
AND 2,5ECTOR 1, KAMOTHE:
diagnostic purpose.

| Type of o
‘ Equipment Equipment ID \
| C-Am G-XR-12737 1
!

PITAL, KAMOTHE, NAVI.
as the Employer and licensee !
_ y (Radiation Protection) Rules,
)t operation of the above equipment. |

i.
it.
iii.
iv,

01 and the revisions thereof ;
All appilcable Safety Codes, Gmd “above practice and regulatory documents issued.

by AERB from time to time, :
v. Directives issued by Competent Authority from time to fime.

1. Ensuring compliance with terms and conditions stated overleaf.

“Note: -
' This Regishation is issued ONLY from the RADIATION SAFETY VIEW POINT. All other clearances shall be obtamed
from concerned state/central/local authorities as applicable.

Dr. Avinésh U, Sonawane
Head, RSD

DR. PRAKASH PRABHAKARRAO DOKE

MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE

PLOT NO. 1 AND 2, SECTCOR 1, KAMOTHE OPPOSITE MC DONALD
NAVI MUMBAIL MAHARASHTRA-410209

Copy to: MEDICAL SUPERINTENDENT, MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, NAVI
MUMBALI '

Note: This document is also avatlable at www.aarh.gov.infelora

TR Ftt Rt v, TV ofae, ORI, AU 400094 (ML)
Alomdc Energy Regulawry Aoard, Niyamak Bhavan, Antshaitinagar, Mumbai 400094 (Maharashira}

AwargeWobsile: vavw.aeil,gov.in quwrs/ Tol: 91-22-2599 0656 opgrd Fax; 94-22-2599 0650




BOVERNMENT OF INCHA:
ATORIE ENERGY REGULATORY BOARD
RADIGLOGIOAL SAFETY DIVISION

LT HIHR

Ay Fa s wheg
Taferor dosr wwnr

Case File Number: MH-20778-RF-XR-027 Issuance Date; 31/01/2018
Document Number: 18-LOEE-251716 Expiry Date: 31/01/2023

REGISTRATION FOR OPERATION OF MEDICAL DIAGNOSTIC X-RAY EQUIPMENT

In exercise of powers conferred under Section 16 and 17 as applicable of Atomic Energy Act, 1962 read in conjunction
with Rule (3) of the Atomic Energy (Radiation Protection) Rules {AE(RP)R}, 2004, the Atomic Energy Regulatory Board
(AERB) hereby issues Registration in favour of Dr. PRAKASH DOKE to operate the following medical diagnostic x-1ay |
equipment located at MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, PLOT NO. 1 AND 2,5ECTOR |, '
“KAMOTHE OPPOSITE MC DONALD NAVIM ' \R: RA-410209 for medical diagnostic purpose.

Type of . ‘ ;
Equipment Manu{_ac Equipment ID J
| GAm ALLENGERS MEDICAL sxmmws |
| SYSTEMS LIMITED

AMOTHE, NAVI
pectively, for the purpose

ig Employer and lice :
04, in respect of radiation !

of assigning the responsibiliti diation Protection)

protection of workers, public

sponsible for,
I. Ensuring compliance with the-relevant provisions of
i, Atomic Energy Act, 19627 L :

ji. Atomic Energy {(Radiatiori Protection) Rules, 2004; .- G

iii. ARRB Safety Code (AERB/SC/Med-2), 2001, Amendment 2012, and the fev

iv. Al applicable Safety G i ;

by AERB from time to tim

v. Directives issued by Competel

II. Ensuring compliance with terms and

The Employer and Licensee are

ns thereof
nd regulatory documents issued

Note:

This Registration is issued ONLY from the RADIATION SAFETY VIEW POINT. All other clearances shall be obtained
from concerned state/central/local authorities as applicable.

Dr, P, K, Dash Sharma
Head, RSD
IR, PRAKASH DOKE

MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE
PLOT NO. 1 AND 2, SECTOR 1, KAMOTHE OPPOSITE MU DONALD
NAVI MUMBAIT MAHARASHTRA-414209

Copy to: MEDICAL SUPERINTENDENT, MAHATMA GANDHI MISSION HOSPITAL, KAMOTHE, NAVI
"MUMBALI

Naote: This document is also available at www.aerh.govin/elora

e o Trraaw e, I 3193, roquilree, FaE 400094 ()
Atonic Energy Regulatary Board, Niyamik Bhavan, Anushakiinagar, Mumisai 400094 (Maharashia)

Awpree/Website: www.asb.govin gl Tel. 91-22-2559 Q6E6 Yo 91-22-2599 0650




AE W GOVERNMENT OF INDIA
AV FaT P itz ATOMIC ENERGY REGULATORY BOARD
fafror deer s RADIOLOGICAL SAFETY DIVISION

Ui wTy

Case File Number: MH-25439-RF-XR-020 1 D
ssuance Date: 07/04/2017

Document Number: 17-L.OEE-177549 Expiry Date: 07/0
xpiry Date: 4/2022

REGIS
TRATION FOR OPERATION OF MEDICAL DIAGNOSTIC X-RAY EQUIPMENT

In exercise of ;

with Rule (3) g{";if;fggirrﬁe:eunde;{ss;(,f,n 16 and %7 as applicable of Atomic Energy Act, 1962 read in conjunction

(AERB) hereby issues Regi sn_a:].gy ( af iation Protection) Rules { AE(RP)R}, 2004, the Atomic Energy Regulatory Board
on in favour of Dr. AJIT SHROFF to operate the following medical diagnostic x-ray

equipment located at MAHATMA GANDHI MISSI URAN
ON HOSP
MAHARASHTRA-431003 for medical diagnostic purpose. T R v A

Type of = i > 5 e .

Equipment Manufacturer Model Equipment ID ‘
I - S |
i C-Arm MJs Si i imobiBC - ) ‘-
’_} iemens Healthcare Private Multimobil-5C G-XR-66177 |

\ Limited |

|
L

"_I"ihe l?fflAN, MAHATMA GAN.DHI MISSIOl.\I HOSPITAL, AURANGABAD and DR. AJIT SHROFF are hereby
identif ed as the Emp'luyer and licensee respectively, for the purpose of assigning the responsibilities specified in the
Atomic Energy (Badlauon Protection) Rules, 2004, in respect of radiation protection of workers, public and environment
1(3;1;%1)5& of operation of the above equipment. AJIT GOVINDDAS SHROFE is the designated Radiological Safety Officer

The Employer and Licensee are responsible for,

I. Ensuring compliance with the relevant provisions of the
i. Atomic Energy Act, 1962
ii. Atomic Energy (Radiation Protection) Rules, 2004;
iii. AERB Safety Code (AERB/SC/Med-2), 2001, Amendment 2012, and the revisions thereof
iv. All applicable Safety Codes, Guides issued by AERB for the above practice and regulatory documents issued
by AERB from time to time.
v. Directives issued by Competent Authority from time to time.
I1. Ensuring compliance with terms and conditions stated overleaf.

maNote: .
his Registration is issued ONLY from the RADIATION SAFETY VIEW POINT. All other clearances shall be obtained

from concerned state/central/local authorities as applicable.

Dr. Avinash U. Sonawane
Head, RSD

DR. AJIT SHROFF

MAHATMA GANDHI MISSION HOSPITAL
N 6 CIDCO, AURANGABAD
AURANGABAD, MAHARASHTRA-431003

Copy to: DEAN, MAHATMA GANDHI MISSION HOSPITAL, AURANGABAD

ble at www.aerh.gov.in/elora .

Note: This document is also availa a.
400094 (FERT) A @ l
wﬂmmﬁwmmw _ _u) |
@ + Energy Regulatory Board, Niyamak Bhavan. Anushaktinagar, Mumbai 400034 (Maharashtra) t _s__ .
e amw Nry An E5AS0 8001 08
e Orgrra?
al 0 1568 :..:51:
s/ Website: www.aerb.gov.in u;mw.-"Tel; 91-22-2599 0656 Sgg/Fax o120 25590



HAZARDOUS
CHEMICAL
DISPOSAL SOP


Lenovo
Typewritten text
HAZARDOUS 
CHEMICAL 
DISPOSAL SOP


Waste Recycling system:
1) Sewage treatment Plant
2) Effluent treatment Plant

3) Water treatment Plant


Lenovo
Typewritten text
Waste Recycling system:

1) Sewage treatment Plant

2) Effluent treatment Plant

3) Water treatment Plant


Sewage treatment Plant

Effluent treatment Plant


Lenovo
Typewritten text
Sewage treatment Plant

Effluent treatment Plant


OPERATION &
MAINTENANCE MANUAL

OF

SEWAGE TREATMENT PLANT

FOR

M/s. Mahatma Gandhi Mission
AT

Aurandabad, Maharashtra

BY

AQUACHEM ENVIRO ENGINEERS PVT LTD
104, SIDDHACHAL, NEXT TO COSMOS BANK, HANUMAN ROAD, VILE
PARLE (E), MUMBAI - 400 057

Prepared on: 28/01/2016
Prepared by: VDT
Checked by: MMN

Revised on:

OPERATION & MAINTENANCE MANUAL OF S.T.P




SEWAGE TREATMENT PLANT OF MGM, AURANGABAD

CONTENTS

Ch;];.ter Tapic

I Introduction

I Design Criteria

111 Process Description and Methodology

111 Unit List

v Equipment List

\'% Drawings

VI Test Certificates & Manuals of Equipments

OPERATION & MAINTENANCE MANUAL OF S.T.P




SEWAGE TREATMENT PLANT OF MGM, AURANGABAD

[ CHAPTER1 B

| INTRODUCTION B

M/s. Mahatma Gandhi Mission (MGM) is having a facility for Hospital in
CIDCO area, Aurangabad . During the daily activities of Hospital various
domestic/ effluent streams are generated from the Canteen & Toilet and Hospital
departments which are directed to the ETP/STP. The domestic streams
generated in the Hospital are treated in the sewage treatment plant to meet the
discharge norms. Effluent generated in various departments of Hospital comes
to ETP side where after giving Primary Treatment it is going ahead to STP for
next treatment.
M/s Aquachem Enviro Engineers Pvt. Ltd is the turnkey contractor for supply
and erection of ETP/STP. Entire ETP is designed for 30 m3/day capacity followed

by STP having capacity of 600 m3/day.

OPERATION & MAINTENANCE MANUAL OF S.T.P



SEWAGE TREATMENT PLANT OF MGM, AURANGABAD

SECTION II

B DESIGN CRITERIA

POLLUTION LOAD

Effluent/Sewage Quantity Generated:

Based on the data given by MGM Hospital, the Sewage water generation will be 600
m3/day and Effluent generation will be 30 m3/day.

Following are the design parameters for the STP 600 m3/day and ETP 30 m3/day and

the operating philosophy is as given under in section IIL

Design Parameters for ETP

Parameter Unit Raw Sewage Treated Sewage
Characteristics Characteristics
Flow m3/day | 30 30
pH -- 6-8 6.5-8.5
TSS mg/lit | 300 >5
BOD mg/lit | 300 >10
COD mg/lit [ 700 >50

Design Parameters for STP

Parameter Unit Raw Sewage Treated Sewage
Characteristics Characteristics
Flow m3/day | 600 600
pH -- 5.5-8 6.5-8.5
TSS mg/lit | 300-400 >5
BOD mg/lit | 300-400 >10
COD mg/lit | 700-900 >50
0il & Grease mg/lit | 30-50 Nil
Notes:

e All parameters are mg/lit except pH

e The Basis of design is as per the details given by client.

e There is no separate treatment provided for TDS removal in STP. Therefore, as
specified, TDS in the sewage will remain un-changed.

OPERATION & MAINTENANCE MANUAL OF S.T.P



=== SEWAGE TREATMENT PLANT OF MGM, AURANGABAD

| SECTION III

| PROCESS SCHEME AND DESCRIPTION

Effluent Treatment Plant (ETP) will consists of following units,
1. Equalization Tank
2. Flash Mixer
3. Settling Tank

Sewage Treatment plant (STP) will consist of following units,
Sewage Collection Tank

Bar Screen Chamber

0il & Grease Trap

Aeration Tank

Secondary Clarifier

Chlorine Contact Tank

Sludge Holding Tank

Final Water Holding Tank

Final Treated Water Tank

0 O N e W e

For Proposed Scheme and Description:
ETP-

1. Equalization Tank: Raw Effluent generated from various departments of
Hospital is directed by gravity flow to ETP Equalization Tank. Here all effluentis
getting equalized. After equalization effluent will pumped to Flash Mixer
Chamber

2. In Flash Mixer chemical dosing is happened to raw effluent stream. Alum and
Poly dosing is carried out so as to happen chemical reaction and flocculation
treatment. After flocculation effluent enters to Primary Settling Tank

3. in Primary Settling Tank all suspended matter present in raw effluent get
settled down at the bottom and supernatant overflows ahead to Aeration

(MBBR) tank for Secondary treatment purpose at STP side.

OPERATION & MAINTENANCE MANUAL OF S.T.P



STP-

1. Sewage Collection Tank- 1 no. is provided to equalize the sewage effluent. Coarse
aeration system viz. air grid, blower etc. is provided for pre aeration and to keep solids
in suspension. Then, equalized sewage is pumped to the Aeration Tank for Biological
treatment.
2. Bar Screen chamber:
Raw sewage effluent is directed to the first treatment unit of STP i.e. Bar Screen Chamber for
removal floating matters. Screen chamber comprises of SS screen. The floating matter is
removed regularly from the screens manually. Sewage effluent is then entered to Aeration
(MBBR) Tank by Gravity.

SECONDARY (BIOLOGICAL) TREATMENT:
Biological treatment (Activated sludge treatment) with MBBR media and diffused aeration is
provided to degrade the organic matter in the sewage with the help of bacteria.

Biological treatment, consist of following units;

e Aeration tank- 1 no with MBBR Media
¢ Diffused aeration system- Diffusers, Air blowers - 2 nos.
e Secondary Clarifier - 1 no.

e Sludge recycle pumps- 2 nos.

In Aeration tank , Mixed Liquor Suspended Solids (MLSS) is developed due to presence of
Bacteria in sewage and oxygen. The oxygen required for the bacterial growth is supplied

through Diffused Aeration system by diffusers connected to the Air blower.

After biological treatment, mixed liquor from Aeration Tank (AT) enters by gravity into
adjacent Secondary Settling Tank (SST) for solid liquid separation.

Sludge from the bottom of the SST is recycled to AT to maintain MLSS, by providing Sludge
Pumps (SP).

Excess sludge is discharged through Filter Press and disposed off suitably.

Sec. Treated effluent then enters by gravity to Chlorine Contact Tank- 1 no.

OPERATION & MAINTENANCE MANUAL OF S.T.P



TERTIARY TREATMENT:
Dual Media filter
Clarified Water from CCT is pumped to Dual Media Filter (DMF) - 1 no. for removal solids and

so as final finishing Treatment purpose.
Backwash from filter is directed to the Sewage Collection Tank and filtered eater goes ahead to
Existing old Treated Water Holding Tank from where it will pumped to Final Treated Water

Collection Tank.

TERTIARY TREATMENT
Source . Effluent/Sewage after biological treatment
(after secondary Settling Tank)

Treatment given :  Hypochlorite dosing.

Objective of treatment : e Chlorination/disinfection, removal of
traces of suspended solids, removal of
refractory organics/polishing Removal of
BOD/COD from the effluents

Resources involved : e Chlorine contact Tank

e Filter Feed pumps

e Multi grade filter

e Hypo dosing system

e Final Treated Water Tank

Effluents after secondary treatment are directed to tertiary treatment.

Chlorine contact tank is provided for chlorine dosing. Effluent is pumped to Multi grade
filter using Filter feed pumps.

From outlet of MGF filter, treated effluent is directed to Treated Water Tank.

Filtration

The effluent will pass through Multi grade filter for removal of traces of suspended

solids in the effluent.

OPERATION MANUAL FOR MULTI GRADE FILTER

INTRODUCTION:

OPERATION & MAINTENANCE MANUAL OF S.T.P



=———=——— SFWAGE TREATMENT PLANT OF MGM, AURANGABAD

Vertical Multi Grade Filters are designed for efficient working because of properly
fabricated distributors. They are meant for increased flow rates compared to Gravity
Sand Filters and can treat water of turbidity up to 50 NTU. Fine grade of Filter Sand
ensure trapping of suspended solids efficiently. The sand bed is supported by other

graded filter media through which water uniformly flows.

SPECIFICATION:

These filters are basically consists of a fabricated MS pressure vessel internally painted
with anticorrosive paint. The filter consists of necessary nozzles, bottom collecting
system and top bell mouth or a header, one charge of filter media. Externally, the unit is
provided with frontal pipe-work, a set of valves, gaskets, pressure gauge, sample cocks,

and air release pipe.

INSTALLATION:

A suitable concrete plinth of height given in the drawing shall be prepared and the
vessel is kept on the foundation putting necessary foundation bolts in the foundation
pockets. The vessel is plumbed properly and the foundation bolts are grouted. The top
cover is opened and filter media shall be charged into it. Piping connection shall be

completed as per the diagram given.

OPERATION:

NORMAL WORKING:

Before operation of the filter ensure that it has water above the sand bed level. Now
open valves V1 and V2. Adjust valve V1 to get desired flow rate at the outlet. The water
is flowing from top of the bottom inside the vessel. The suspended particles remain of
the top of sand layer. The water flowing from below is collected at the bottom and then

comes out through the outlet valves filtering all suspended solids.

open air release valves while staring the unit and close the valve when all air is released

from vessel and water starts coming out from the same.

OPERATION & MAINTENANCE MANUAL OF S.T.P



= =—=——=——SFWAGE TREATMENT PLANT OF MGM, AURANGABAD

As the dirt accumulates at the top of sand layer, the pressure difference at inlet and
outlet increases When the pressure difference exceeds 0.5 kg/cm?, the unit require

back-washing.

BACK WASHING OPERATION:

All the valves are closed. Open valves V3, V4 and V6. When all the air from air release
pipe comes out, close valves V6. Now adjust valves V4 to get correct flow rate. The dirty
water coming from V4 will go to the drain. Continue this for 5 to 10 minutes till water

becomes clear like raw water. Thereafter close valves V3 and V4.

DOWN RINSE:

Open valve V1 and V5. Adjust valves V1 and V5 so that to get slightly more flow than the
normal flow rate. Continue the operation till clear water of turbidity below 5 NTU is
obtained. After that, close valve V5 and open valve V2 which connects to activated
carbon filter. The unit is ready for normal working.

CHECK LIST:

» Always open the air release valve during initial start up of filters operation.

Remove air completely and then only close the air valve.

» During back wash operation, never open the inlet valve of the filters.

» Check the pressure drop across the filters. When pressure drop is more than 0.5

kg/cm2 or when effluent quality is not acceptable, back wash the filter.

» Never pump the effluents at vary high rate. Loop line for the pumps is provided

to control the flow rate.

» Follow the instructions as given earlier for other equipment operations.

OPERATION & MAINTENANCE MANUAL OF S.T.P



-

__==———— SEWAGE TREATMENT PLANT OF MGM, AURANGABAD

| UNIT / EQUIPMENT LIST OF EFFLUENT TREATMENT PLANT

A. UNITS (CIVIL- CLIENT’S SCOPE)
SR. DESCRIPTION SIZE CAPACITY QTY MOC
NO.
1. | Raw sewage collection tank 10 m x10 m x 3m SWD 1 RCC M30
2 Screen chamber I1mx1mx0.75mSWD 1 RCC M30
3 0il and grease tank 2mx1mx1mSWD 1 RCC M30
4 MBBR tanks 8 mx 8 mx4.2m SWD 1 RCC M30
5. | Secondary clarifier 6.5m dia X 3m swd
6. | Chlorine contact tank with baffles | 3mx3 mx3 mSWD 1 RCC M30
i Treated effluent tank Existing to be used
8 Sludge tank 2mx2mx2.5mSWD 1 RCC M30
9. | MCC Room 5mx3m i RCC / Brick
10. | Blower/chemical /Pumps room Suitable 1 RCC/Brick
11. | Filter press shed 4mx4m 1 RCC / Brick
12. | Equipment Foundations Suitable lot | Suitable
13. | Puddles, inserts plates, etc Suitable lot | Suitable
14. | Platform, railings, approach Suitable lot .
ladders, concrefe blggks Suitaple
B. EQUIPMENT LIST - AEEPL’s SCOPE
SR. DESCRIPTION SIZE CAPACITY QTY MOC KW
NO.
I ETP
1. Effluent Transfer Pumps 1.5 m3/hr@10m head 2 CI --
% Flash Mixer Agitator Imx1mx1mSWD 1 SS -
3 Tube Settler 2mx2mx25mSWD 1 MSEP =
11 STP
1. Bar Screen Suitable 1 SS --
< Sewage transfer pumps 30 m3/hr @ 10m head 2 CI, 3.73
4. 0il belt skimmer Suitable 1 PP belt 0.375
5. MBBR tank blowers- without | 350 m3/hr @ 0.55 2 CI Tsd
Acoustic hood kg/cm? head
6. Secondary clarifier Suitable 1 MSEP 0.375
mechanism
7. MBBR media Suitable Lot | PP --
8. Diffusers MBBR tank Suitable lot | Suitable -
9. Sludge recycle pump 20 m3/hr @ suitable head 2 ¢l 2.0
10 | Chlorine tank 1 m3 capacity 1 suitable -
11 | Dosing pumps 0.20 LPH electronic type 2 PP 0.5
12. | Filter feed pumps 25 m3/hr @ suitable head 2 CI 2.0
13. | Multi grade Filter 1.5 m X1.5 HOS ; | MSEP ==

OPERATION & MAINTENANCE MANUAL OF S.T.P




SEWAGE TREATMEN;I' PLANT OF MGM, AURANGABAD

Airline to be provided for

14. Suitable L HDPE --
Sludge sump

15. | Filter press feed pumps 3m3/hr @ 60 m head 2 CI, Screw 1.5

type
12. | Filter Press To handle sludge in 16 L 0.5
hrs operation

13. | Dewatering poly dosing tanks | 100 litre capacity 2 HDPE / SS 0.5
with agitators

14. | Dewatering poly dosing 0.20 LPH (Electronic 2 PP 0.5

pumps

type)

Power Installed

- 34 KW

Power consumption- 432 KWH/day
Total Area required- about 434 m2

INSTRUMENTATION LIST (IN AQUACHEM SCOPE) (WITHIN BATTERY LIMITS)

1. | Pressure uges Bourdon / Diaphragm | Lot Suitable
2. | Level Switches Magnetic Type Lot Suitable
3. | Flow meter Inlet line - 1 Suitable

OPERATION & MAINTENANCE MANUAL OF S.T.P




SEWAGE TREAT.M[.ENT PLANT OF MGM, AURANGABAD

SECTION V

DRAWINGS

LIST OF DRAWINGS
Sr. Drawing No. Drawing Title
No.
1. C- 1494/103 Process Flow Diagram
2. C-1494/102 Process & Instrumentation Diagram for STP/ETP

OPERATION & MAINTENANCE MANUAL OF S.T.P




THiS PAINT 15 THE PAGPTATY OF “ASUACHEW ENVIIO EMGINCERS PVT, LTD. IT IS TO GE€ USED OWLY FOR THE FURPOSE FOR WHICH IT WAS LENT AND W/ST NOT OC USED IN ANY WAY DETRIMENTAL TO' THE WTEREST OF TS COMPANY & IS SUBJECT 10 RETUEN on CEWAND.

1 2 3 4 B 5 7 5 | 5 ] 10 | [l | 12
]
ALUM
[======17 k
' 1
RAWEFFLUENT >~ - — - — = E ! FLASH | SETTLING TANK B
| EQULISATION TANK o TO MBBR TANK
1 1
| S |
1
- m om om omy ]
! supce !
y DRYING BEDS
e - = o= o
;
EFFLUENT TREATMENT PLANT
HYPO
== ———— ! ' e 8 r 1
1 1 | i I | " " ' \ " .
— COLLECTION SECONDARY INTERMEDIATE I
RAW SEWAGE R T D ' \ ! — MBBR TANK 1 camrer " nowweTank 4 \Jw m PSF —
! ! g ez ; ' v '
1 1
ey BARSCReeN 086G 1 1 r ’
CHAMBER L Lisig & aasasd
R . g il i
" :
POLY
] e,
vy "l ==== I" 1 1 ¢
1 TREATED ! =
|" FLITER PRESS "l|m|_ SLUDGE SUMP T|\A|m|4 , SEWAGETANK | M-W - - = TOUSE
oo ”I l" ' 1
| FR R | ™
SEWAGE TREATMENT PLANT
B
AQUACHEM ENVIRO ENGINEERS PVT. LTD.
A & Oth FLOOR, SUNVISION CLASSIC.OPP, ING VYASYA BANK,
HANUMAN ROAD, VILE PAALE (E), MUMBAI - 400 057
PHONE ;{022)2 011 UT8& D722/ 2 810 12172808 T FAX: (0222 010 2048
FROJECT - SEWAGE & EFFLUENT TRCATMENT PLANT 1
i w wemmem @ GLIENT'S SCOPE
CUEMT - w5, uGu
LOCATION 1= AUREMGABAT
AQUACHEM SCOPE [
DATE 1112004 CONSULTANTS - W/'s, MOUMCHEM ENVIRO ENGREERS PVT LTD
_ _ _ SCALE NS WLE - PROCESS FLOW DIAGRAM FOR SEWAGE & EFFLUENT TREATWENT PLANT
[ | - REV,
[Revt | Revein ncte [ e [suaiore [ creaes | @ B [SEET 10F1 JORWINRD - C-lani-10d Fe]

3 | ] T 5 [ 8 | 7

o | n [ [F]




SEWAGE TREATMENT PLANT OF MGM, AURANGABAD

SECTION VI

Test Certificates & Manuals of Equipment

Test Certificates and Manuals of Equipments are provided in soft copies.

OPERATION & MAINTENANCE MANUAL OF S.T.P



THIS PRINT 1S THE PROPERTY OF "AQUACHEM ENVIRO ENGINEERS PVT. LTD." IT IS TO BE USED ONLY FOR THE PURPOSE FOR WHICH IT WAS LENT AND MUST NOT BE USED N AWY WAY DETRIMENTAL TO THE INTEREST OF THIS COMPANY & IS SUBJECT TO RETURN ON DEMAND.

EFF—81 O0-HDPE-101,/02,/03

& g N s e e e sl
7 N

= — 43 0O-HOPT-114

& w100 gwm [ =
1 re-tor | | po-in2 ! g 8
’ =1 3 t t
: ,’, MR- 10 b !_ ;i’ : i : f :
: M ¥ b . ' :
: : sii S l‘-JI“-"! e
p i A -
i 5 P

B0 s L

P43 00-HOPE=111

SL-140 CO-HDPE-210/11
=] /\ S-140 OI—HDPE-213
i

SW-140 DO-—MDPE-214

PL-83 O0-HOPE-227

o iSn-an
4 %]

Al A e

ETP EQUIPMENT UST

LEGEND

LECENDFORLIMNE KDY

SERVICE - LINE SIZE - MOC - SEQUBNCE NO.

2 I

3

[




Survey No-1405/06, Mayuri Residency, Shop No-16, 2nd Floor, Sanaswadi, Tal-Shirur, Pune-412208,
GREEN ENVIROSAFE Mob-+ 9545084620 | E-mail:geseci2@gmail.com | www.greenenvirosafe.co.in
Engineers & Consultant Pvt Ltd. CIN No. : U74900PN2013PTC149666

Recognised by Ministry of Environment, Forest & Climate Change (MoEF ) Govt. of India and ISO/IEC 17025:2005 (NABL), ISO 9001:2015 and OHSAS 18001:2007 Certified Company —

TEST CERTIFICATE
Report No: GESEC/PR0O/2019-20/01/53 Date of Report 17/01/2020
Client Name and Address: Date of Sampling 10/01/2020
M/s. MGM’s Medical Collage & Hospital, Start Date of Analysis 11/01/2020
N-6, CIDCO, Aurangabad, End Date of Analysis 16/01/2020
432003. Sample Details ETP Inlet
Nature of sample Liquid

Sample Collected By Envirotech Research Pvt. Ltd.

Water Analysis Report

::; Parameter Result Unit(s) Standard Method
Physical Parameter
TDS 819.6 ppm APHA 2540-C
2. | Total Suspended Solid 45 mg/lit APHA 2540-D
Chemical Parameter
3. | pH 7.71 - APHA 4500-H"
4. | BOD at 27°C for 3 days 28 mg/lit APHA 5210 B
5. | Oil and grease 1 mg/lit APHA 5520 B
6. | coD 56 mg/lit APHA 5220 B
: Methylene blue extraction
7. | Detergent 0.01 mg/lit raathod
ANALYZED BY- e AUTHORIZED SIGNATORY
@ oeEN
QW\@\ ’d/ :
ey

Terms and conditions
The report is refer only to the sample tested and not applies to the bulk.
The results shown in this test report may differ based on various factors including temperature, humidity, pressure, retention time ete.
The test report cannot be reproduced wholly or in part and cannot be used for promotional or publicity purpose without the written consent of laboratory, GESEC.
Samples will be retained for a period of seven (7) days after completion of analysis. Longer retention periods can be arranged, on request of the customer.
We strictly maintain the confidentiality of all test result of sample(s) collected by us/ supplied by customer and not revel to third party unless required by the statutory or
legal requirement
MoEF approved Lab by Govt. of India. From date 09/02/2017 to 08/02/2022.

e i ol

o™



Survey No-1405/06, Mayuri Residency, Shop No-16, 2nd Floor, Sanaswadi, Tal-Shirur, Pune-412208.
' GREEN ENVIROSAFE Mob-+ 9545084620 | E-mail:gesec12@gmail.com | www.greenenvirosafe.co.in
£ -
- t Pvt Ltd. CINNo. : U74900PN2013PTC149666

Engineers & Consultan

Recognised by Ministry of Environment, Forest & Climate Change (MoEF ) Govt. of India and ISO/IEC 17025:2005 (NABL), ISO 9001:2015 and OHSAS 18001:2007 Certified Company

TEST CERTIFICATE
Report No: GESEC/PR0O/2019-20/01/52 Date of Report . 17/01/2020
Client Name and Address: Date of Sampling 10/01/2020
M/s. MGM'’s Medical Collage & Hospital, Start Date of Analysis 11/01/2020
N-6, CIDCO, Aurangabad, End Date of Analysis 16/01/2020
432003. Sample Details STP Inlet
Nature of sample Liquid

Sample Collected By Envirotech Research Pvt. Ltd.

Water Analysis Report

z; Parameter Result Unit(s) Standard Method
Physical Parameter
1. | Total Suspended Solid 59.2 mg/lit | APHA 2540-D
Chemical Parameter
2. | BOD at 27°C for 3 days 140 mg/lit APHA 5210 B
3. | cobp 272 mg/lit APHA 5220 B
4. | Residual chlorine ppm Chlortext Method
ANALYZED BY- AUTHORIZED SIGNATORY

tm&t\f
\

Terms and conditions
The report is refer only to the sample tested and not applies to the bulk.
The results shown in this test report may differ based on various factors including temperature, humidity, pressure, retention time etc.
The test report cannot be reproduced wholly or in part and cannot be used for promotional or publicity purpose without the written consent of laboratory, GESEC.
Samples will be retained for a period of seven (7) days after completion of analysis. Longer retention periods can be arranged, on request of the customer.
We strictly maintain the confidentiality of all test result of sample(s) collected by us/ supplied by customer and not revel to third party unless required by the statutory or
legal requirement
MoEF approved Lab by Govt. of India. From date 09/02/2017 to 08/02/2022.

o i S

L



Survey No-1405/06, Mayuri Residency, Shop No-18, 2nd Floor, Sanaswadi, Tal-Shirur, Pune-412208.
GREEN ENVIROSAFE wMob-+ 9545084620 | E-mail:gesec12@gmail.com | www.greenenvirosafe.co.in
-‘\\W Engineers & Consultant Pvt Ltd. CIN No. : U74900PN2013PTC149666

Recognised by Ministry of Environment, Forest & Climate Change (MoEF ) Govt, of India and ISO/IEC 17025:2005 (NABL), ISO 9001:2015 and OHSAS 18001:2007 Certified Company

TEST CERTIFICATE
Report No: GESEC/PRO/2019-20/01/54 Date of Report 17/01/2020
Client Name and Address: Date of Sampling 10/01/2020
M/s. MGM’s Medical Collage & Hospital, Start Date of Analysis 11/01/2020
N-6, CIDCO, Aurangabad, End Date of Analysis 16/01/2020
432003. Sample Details ETP OUTLET
Nature of sample Liquid

Sample Collected By Envirotech Research Pvt. Ltd.

Water Analysis Report

- Parameter Result N?PFB Unit(s) Standard Method
No. Limits
Physical Parameter
TDS 545.4 2100 ppm APHA 2540-C
2. | Total Suspended Solid 12 100 mg/lit APHA 2540-D
Chemical Parameter
3. | pH i 5.5-9.0 - APHA 4500-H"
4. | BOD at 27°C for 3 days 16 30 mg/lit APHA 5210 B
5. | Oil and grease BDL <10 mg/lit APHA 5520 B
6. | cobp 38 <250 mg/lit APHA 5220 B
" Methylene blue extraction
7. | Detergent BDL 2 mg/lit fiathod
Remark(s):
> All parameters are within the MPCB limit.
ANALYZED BY- AUTHORIZED SIGNATORY

Terms and conditions
1, The report is refer only to the sample tested and not applies to the bulk.
2. The results shown in this test report may differ based on various factors including temperature, humidity, pressure, retention time etc.
3. The test report cannot be reproduced wholly or in part and cannot be used for promotional or publicity purpose without the written consent of laboratory, GESEC.
4. Samples will be retained for a period of seven (7) days after completion of analysis. Longer ion periods can be arranged, on request of the customer.
5. We strictly maintain the confidentiality of all test result of sample(s) collected by us/ supplied by customer and not revel to third party unless required by the statutory or
legal requirement
6. MoEF approved Lab by Govt. of India. From date 09/02/2017 to 08/02/2022.



Survey No-1405/06, Mayuri Residency, Shop No-186, 2nd Floor, Sanaswadi, Tal-Shirur, Pune-412208,
GREEN ENVIROSHAFE  Mob-+ 9545084620 | E-mail:gesec12@gmail.com | www.greenenvirosafe.co.in
Engineers & Consultant Pvt Ltd. CIN No. : U74900PN2013PTC149666

Rec-ognised by Ministry of Environment, Forest & Climate Change (MoEF ) Govt. of India and ISO/IEC 17025:2005 (NABL), ISO 9001:2015 and OHSAS 18001:2007 Certified Company

TEST CERTIFICATE
Report No: GESEC/PR0O/2019-20/01/55 Date of Report 17/01/2020
Client Name and Address: Date of Sampling 10/01/2020
M/s. MGM’s Medical Collage & Hospital, Start Date of Analysis 11/01/2020
N-6, CIDCO, Aurangabad, End Date of Analysis 16/01/2020
432003. Sample Details STP OUTLET
Nature of sample Liquid

Sample Collected By Envirotech Research Pvt. Ltd.

Water Analysis Report

::;. Parameter Result E‘:ﬁ‘i Unit(s) Standard Method
Physical Parameter

1. | Total Suspended Solid 07 10 | mg/lit APHA 2540-D
Chemical Parameter

2. | BOD at 27°C for 3 days 08 <10 mg/lit APHA 5210B

3. | cop 20 <50 mg/lit APHA 5220 B

4. | Residual Chlorine Absent 1 ppm Chlortext Method

Remark(s): All parameters are within the MPCB limit.
ANALYZED BY-

AUTHORIZED SIGNATORY

ke

Terms and conditions
The report is refer only to the sample tested and not applies to the bulk.
The results shown in this test report may differ based on various factors including temperature, humidity, pressure, retention time etc.
The test report cannot be reproduced wholly or in part and cannot be used for promotional or publicity purpose without the written consent of laboratory, GESEC.
Samples will be retained for a period of seven (7) days after completion of analysis. Longer retention periods can be arranged, on request of the customer,
We strictly maintain the confidentiality of all test result of sample(s) collected by us/ supplied by customer and not revel to third party unless required by the statutory or
legal requirement
MoEF approved Lab by Govt. of India. From date 09/02/2017 to 08/02/2022.

Ll o S

L]



Water Treatment Plant with potability certificate


Lenovo
Typewritten text
Water Treatment Plant with potability certificate


MGM INSTITUTE OF HEALTH SCIENCES
Acceredited by NAAC with ‘A’ Grade
(Deemed University u/s 3 of UGC Act, 1956)
Sector-01, Kamothe, Navi Mumbai - 410 209
Tel 022-27432471, 022-27432994, Fax 022 - 27431094
E-mail ; registrar@mgmuhs.com ; Website : www.mgmuhs.com

SALIENT FEATURES OF THE WATER TREATMENT PLANT (WTP) AT MGMIHS Navi Mumbai Campus

AWater Treatment Plant has been established at the Navi Mumbai Campus to treat rain water
inlo potable water and to treat grey water (domestically used water) into potable water during
non-monsoon period. The processing capacity is 80 Kilolitres / day on an average. The plant is
operational since January 2019 and is delivering potable quality water as indicated in laboratory
tests done and reports of government laboratory (PHL).

The WTP installed is unique in many respects and first of its kind in India:

a)

b)

f)

Vertically structured plant in which unprocessed water flows mostly by gravity and a
pump of only 1.5 HP is used to lift the water within the processing plant. This is a source
of enormous saving of life cycle energy cost.

The plant has been designed to operate automatically requiring no human intervention in
processing thereby standardizing processing parameters and saving manpower costs.
Operator task is limited to filling dosing vessels with processing chemicals.

The plant does not use Chlorine to disinfect. It uses AOP (Advanced Oxidizing Process),
a combination of very high intensity UV radiation with chemical dosing to magnify UV
potential in disinfection process.

For residual disinfection, the plant uses CLO2 instead of chlorine which does not
generate harmful By-products like THM and HAA.

The plant is designed to economize space and occupies only 7.5 metres x 11 metres plinth
area being vertically extended structure to treat huge volume of 80,000 litres/day.

Processing cost is between Rs. 0.03 to Rs. 0.035 per litre to convert grey water into
potable quality.

The second plant is now being installed to treat 100 Kilolitres per day at the same site.

The plant has several proprietary components designed and developed by Prof. R. N. Dutt,
Technical Consultant at MGMIHS, a former Professor and Dean at Uttarakhand Technical

Unjversity and also a former UNDP /WB consultant.

Dr. Raiesh B. Geel

1 Univ .
Navei Mumbai- 410 209

nstrar

Sciences

\f..!‘h;l



Public Health Laboratory, Government of

o B goe-diiage-(Yo00 4

3 Fotes TR HARTENas, :}Ré'"l'ﬂ"';’) """""""" P e,
el . &

aroft TR GEASdg Edre
ofd, - J Deam, ™ G'M pedicel Colfecy £ Hosprd
k‘armah«e Nl mumbas

grefaum=id oo wwie 9 fRTE - — o219 .

g el wHid e RCIO
THAT EdedTal & = os-ll19
THAT Ul fesid I —
U YE bl &w e sl —
gdleromy frend
P; T fren weil qooﬁmﬂ§;M T s e
BICHHR
D| toatoy Sarmple oo o e - potable .

Watey heakment plor

-

Jfyury : fvar sl wvgrEer aa wETE FRRTE Ul ey 9 gEelidiE gAauraeiar Uvare aivg siedrd! @it
grearaveg o unft fReamrdt arar g,

T HHIE Q\:}«%& Bt -

affigra aRe wefdearar e 0 8 N0V 2018
U ¥HIey @

(q} f?er%T mra mﬂ RJ:[E'T qﬁw' ﬁﬁ"{ ......................................

{Q) WW‘ ﬁ_s_ﬁ'.r - ﬁ‘(%" ............ ot o

(3) Telerm SfeRl, darg @i o el



Lenovo
Typewritten text
Public Health Laboratory, Government of 
Maharashtra


MAL/ARF/PB/03/Rev. 00

BMPP-21801-2015-16-50,000 PH401

MUNICIPAL CORPORATION OF GREATER MUMBAI

Public Health Department

It is distinctly understood that MUNICIPAL LABORATORY
this report will not be used for Centralised G/North Offices, 2nd Floor,
advertisement purposes Room No. 49, J. K. Sawant Marg,

Dadar, Mumbai-400 028.

ANALYSIS RE"ORT

_Customer Name & Address REPORT NO. PB/1162 of 2019 |
'Mahatma Gandhi Mission’s Medical college ' Sample Id. MA/19/4527
Sector 1, Kamothe Navi Mumbai 410209 Dite of Beceipt 05112019

Quantity 250 ml

Sample Description : Drinking Water
Analysis Started on :- 05.11.2019

Analysis Completed on :- 06.11.2019 |

S;]({) TEST RESULTS ACCEPTABLE LIMITS | METHOD USED
1. |Coliform Bacteria 1 x 100ml Absent Shall not be detectable IS 1622:1981

in any 100 ml sample

' E.coli Bacteria 1 x 100ml Absent i Shall not be detectable IS 1622:1981
in any 100 ml sample

b2

[ L
OPINION : As per referred to the above tests, the sample o Drinking Water conforms to the standards
prescribed in IS:10500 of 2012 & hence bacteriologically safe for drinking purpose. -

YN
AUTHORISEDSIGNATORY |\

SHRIL M. V. HALDANKAR

Assistant Analyst




MAL/ARF/PC/02/Rev. 00

BMPP-21801-2015-16-50,000 PH401

MUNICIPAL CORPORATION OF GREATER MUMBAI

Public Health Department

It is distinctly understood that MUNICIPAL LABORATORY
this report will not be used for Centralised G/North Offices, 2nd Floor,
advertisement purposes Room No. 49, J. K. Sawant Marg,

Dadar, Mumbai-400 028.

ANALYSIS REPORT

| Customer N;ame & Address REPORT NO. PC/4656 of 2019
Mahatma Gandhi Mission’s Medical college Sample Id. MA/19/4526
| Sector 1, Kamothe Navi Mumbai 410209 -
' Date of Receipt 05.11.2019
Quantity 1 lit
Sample Description :- Drinking water
Analysis Started on :- 06.11.2019 Analysis Completed on :-08.11.2019
;:{) TEST RESULTS ACCEPTABLE LIMITS METHOD USED
1. | Physical Appearance Clear Clear By visual
5 examination
2. |Odour Aggreable Agreeable IS 3025 Part 05:1983
' Reaffirmed 1996
3. | Turbidity 0.97 NTU Not more than IS 3025 Part 10:1984
1.0 NTU Reaffirmed 1996
4. | Dissolved Solids 405.0 mg/lit. Not more than By TDS Electrode
500.00 mg/lit.
5. |pH 6.98 6.5t08.5 IS 3025 Part 11:1983
. Reaffirmed 1996
6. | Total Hardness (As CaCQ3) 172.2 mg/lit. Not more than IS 3025 Part 21:1983
200.0 mg/lit. Reaffirmed 2009
7. |Chloride (As Cl) 133.65 mg/lit. Not more than IS 3025 Part 32:1988
250.0 mg/lit. Reaffirmed 1999
8.  Total Alkalinity (As CaCOs) 180.4 mg/lit. Not more than IS 3025 Part 23:1986
200.0 mg/lit. Reaffirmed 1998
9. | Nitrate (As NO») 20.0 mg/lit Not more than By Nitrate Test Kit
' 45.0 mg/lit.

OPINION:As per referred to the above tests, the given sample of drinking water conforms to the standards
prescribed in IS:10500 of 2012 & hence chemically fit for drirking purpose. “‘\
»
%)

AUTH GNATORY
V. HALDANKAR




	Biomedical waste agreement 2020 NM.pdf (p.1)
	Biomedical waste agreement 2020 AUR.pdf (p.2)
	2019 Biomedical waste mgmt service Cert Navi Mumbai.pdf (p.3)
	2018 Biomedical waste mgmt service Cert Navi Mumbai.pdf (p.4)
	BMW Agreement Certificate AUR 2018.pdf (p.5)
	BMW certificate & MOU NM 2018.PDF (p.6-10)
	BMW Authorisation AUR MPCB.pdf (p.11-21)
	E-Waste MOU Navi Mumbai.pdf (p.22-29)
	MOU Purchase of E-Waste  AUR.pdf (p.30-36)
	E-Waste SOP Navi Mumbai.pdf (p.37-40)
	Ewaste disposal certificate 2017 AUR.pdf (p.41)
	Radiation safety certificate, Navi Mumbai.pdf (p.42-60)
	Radiation safety certificate, Aurangabad.pdf (p.61)
	SOP Hazardous chemicals, NM.pdf (p.62-63)
	SOP Hazardous chemicals, Aurangabad.pdf (p.64-69)
	Water distribution & storage layout.pdf (p.1-11)
	Campus Site plan with pond,  Navi Mumbai.pdf (p.1)
	Model

	Flow chart-Water Distribution System NM.pdf (p.2)
	Water tank, Borewell details Navi Mumbai.pdf (p.3)
	Model

	Bore Wells, NM.pdf (p.4)
	Rainwater Harvesting Layout Aurangabad.PDF (p.5)
	Rainwater harvesting certificate AUR.pdf (p.6)

	Water Treatment Plant & Potability certificate.pdf (p.12-15)
	Water Treatment Plant.pdf (p.1)
	Water sample_1.PDF (p.2-4)

	Operation & Maintenance Manual_STP .pdf (p.1-15)
	Water Analysis Report .pdf (p.16-19)



